
MITSUBISHI 
.=~I~Jf]~~:/!B~7J~Dij' 

Industrial Sewing Machine Parts Catalog 

Model PLK-G5045R-C 

§ ~ 

~ ~ 1* • Pl 

~ * 1* f!tJ fi (1) 

@] * 1* M 1* (2) 

[Q] * 1* 00 1* (3) 

~ tl L' Ul .. (1) 

[£] " L' tl • (2) 

@] 
'*' tiP 3t .fl .. (1) 

[BJ '*' tiP 3t • • (2) 

QJ * -w ~) • • 
0 X - Y T - "7 JL- • M (1) 

IT] X - Y T - "7 JL- tl M (2) 

~'J -{ I~ - • • 
~ M ilil • .. 
~ Be ,. ~ 1f M 1* 

@] T - "7 '" IJII 1i 

~ 1-t 11 sfa (1) 

III 1-t 11 li (2) 

* ~I 

CONTENTS Page 
Consln.Jction·· .. ...•.... ........ ... ........ ... ..... .. . . . ... ... .. . .. ... . . .•. .. . 1 

Arm bed & its accessories(1). . . . . . . . . . . . . . .. . . . . . . . . . . . . . . .. . . . . . . .. . . . . . . . . 2 

Arm bed & ifs accessories(2)........ . . . . . . . . . . . . . . . .. . . . .. . . . . . . . . . . . . . . . . . 4 

Arm bed & ifs accessories(3)...... . ........ .. . . . . . . . .. . . . . . . . . . . . . . . . . . . . . . 6 

Sawing mechanism( 1)..... . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8 

Sawing mechanism(2)············· ·· ···· ·· ·· ·· ···· ···· ··· ·· ······· ·· ·•• ooo 10 

Presser bar lifting mechanisrn(1 )·............ ..... .. .... ................ .... 12 

Presser bar lifting mechanism(2)· .. . · .. · · · ... ······ ··· · · · .. . ··· ······ · · .... · 14 

Thread bimming mechanism· .... ....... ... ... ..... .... ... .... ... ... ....... 16 

X-Y table mechanism·... ... .. ........... ... ... ..... .... ........ ... ........ .. 18 

X-Y table mechanism(2)....................... .. ............... ... ... .. .... . 20 

Wper mechanism·...... ... ........ .. ......... ....................... ....... 22 

Oil lubrication mechanism···· .......................... ····· ....... · .. ...... 24 

Cable component & Pneumatic control unit·.. . .... . .......... ............ . 26 

Table & Stand······ ························ ···· ··· ·· ·· ···· .... . oo• •••••• ••

00

• 28 

Accessories(1 )• 0 0 0 0 . 0 .. 0 00 0. 0 0 0 0 0 •• 00 0 0 00 0 0 0 0 0. 0 • 0 0 0 00 0 0. 0 0 . 00 0 00 0 0 0 0 0 0 0 0 0. 0 0 30 

Accessories(2)ooooO OOoooooo oooo oo ooooooooooo .. . .......... . OO OOoooOOoooOOo o oo o 32 

lndex000000000000000000000000000o00oo00000 oo0 0000000 00000000oo 00 0 0 000 0 oo0000000 34 

P-259 201209 

From the library of: Superior Sewing Machine & Supply LLC



$~::::~-t:CI)f*~IU~i.t 

MITSUBISHI SPARE PARTS No. Designation system 

1. $.§1::~-t:l::-:>t. '"'C CONCERNING PARTS CODE. 
~8ll~~;i)(~tt.Qill*l;l::, ftl\8fi:J-i-=~;t;i~.;1t<t.::~t. '· 
Please inform the part number, when these parts are ordered. 

( -M:~ ) 
Standard Parts 

(1) 

( 
~)1/j\#!J$~ ) 
Common Parts 

~:..-::..IIII.H. 
Sewing machine parts 

IIUUBIJ 
Sewing machine model 

(2) (3) (4) 

Specification( 1) 

~ii'N"IIllia 
Common parts 

~:..-::..llll&l. 
Sewing machine parts 

PLK-G ~JII 
PLK-G Series 

( -~~ 
Standard Parts )[MJ 

(1) (2) (3) (4) 

( 
~)1/j\f>J$~ ) r:-:l 1:1 
Common Parts ~ L.!!J 

Screw size M4 

(5) 

(5) 

2. jfJ!~-?1::-:>L'"'C CONCERNING MODIFICATION MARK. 

(6) (7) (8) (9) 

Specification(2) Description 

(6) (7) (8) (9) 

Screw(Pan head screw) 
screw 6 

~J!-x-?111:: * ta~C1)N.l~ftll8filcl:, ~~- -t~t~cO)J:J!III!!iJ<N.!LJ'a;"tC1)1:, ~;t)(C1)~1::1cl::~ffmO)Jt~ C1) 

ttiftif-ij-ctJ-t.>-tt-c~H<t::~t. '· 
The parts marked with • in the modification column has been changed the shape or size etc. So when these 
modified parts are ordered please inform the serial number of the sewing machine. 

;t: -&~1::-:>L '"'CCT)tlfl~~ lei::, -f(7)$~f.l<:IUJ.JI::fllft~tt.t::tlfi~:B~~La;-t. 

4it? -c DJUII::t.>t:: .Qilti lei:, WfiO)Q!{!JeiJ<fit.>tt..Q t::cV:>, ~~(7)Wfll~H1-(7)tiJI1: 
flm~tt. -ct. '~ilt~-tJ<N.>•:ra;-t. 
Sewing machine Models, of Standard Parts are Indicated model of these parts 
are registered firstly. Parts are used for not only the indicated model, but also 
another models, in reason of New development, improvement after. 

From the library of: Superior Sewing Machine & Supply LLC



CAl itf*.fll 
CONSTRUCTION 

·~'<*J'-' 
Operation panel 

~--~ 
I~ I 

I~ I 

L __ ~ 

7---:IJL­
Table & stand 

?•:Jt-A..f-:17 
Foot switch 

a~~•• 
Sewing machine head 

ttJtalltl 
Control box 

Ht1l"C~ 
Cotton stand 

it1 : Fig.No.01I.L. "CL 'f.tL '8ilia!%JJi*"t!xMT .f»;:tftl:l:l:l*~1t ..Vo i!-:~H=-cxML 'f:l..~T o 

Remarks 1) The parts which Flg.No. are not mar1<ed are not available Individually. 
It can be supplied with the whole oomponent. 

1 PI.K-G504SR.C 

From the library of: Superior Sewing Machine & Supply LLC



1ft] *i*IUJii(1) ACCESSORIES(1) ARM BED & lr-=-.s __ 

113 

107 

105 
103 

104 \ 
111 

<103) 

-- \ 
101 102 

1 
106~ 

2 

110 

~130 

From the library of: Superior Sewing Machine & Supply LLC



[B]*f*D0~(1) 
ARM BED & IT'S ACCESSORIES( I) 

Fig 1Q:,9! iltl~::J-1-= ~ :fi Description ~tit 
Amt. Reg. no. Mod. Parts no. 

B 101 M91067004 

B 102 MH50A4339 

B 103 M91054004 

B 104 MH10A0742 

B 105 M91304080 

B 106 M90883080 

B 107 MH27A0339 

B 108 MH50A5339 

B 109 MH50A6339 

B 110 MH50A7339 

B 111 M91182080 

B 112 MH10A0891 

B 113 MHIOA0830 

B 114 M91333004 

B 115 M90908003 

B 116 MG43A1181 

B 117 M91011004 

B 118 M91910080 

B 119 MH27A1849 

B 120 MH50A0418 

B 121 M90511050 

B 122 M95005017 

B 123 MH50A5601 

B 124 M90316050 

B 125 M94003017 

B 126 MH50A0694 

B 127 MB62A4601 

B 128 M90421050 

B 129 M94007017 

B 130 M90990002 

B 131 MH50A0470 

B 132 M95002020 

B 133 MH50A0454 

B 134 M95003017 

B 135 MH50A8339 

B 136 MH50A2758 

B 137 MH50A1454 

B 138 MH50A3758 

B 139 M95018021 

B 140 ME20A0352 

B 141 M91055020 

B 142 MH50A1131 

B 143 MF13A0377 

B 144 MH50A0165 

B 145 M94001021 

B 146 MH50A0429 

B 147 M91058004 

B 148 M95002021 

SW- PW7'7"Ht••;*;,' M5X10· · · · · · · · · · · · · ·· ·· · Screw M5X10 · · · · · · · ...... .. · .. · · · .. · .. · .... · 4 

1- l.'J'JJ'AI/\·-A · · · · .. · · .. · · · · · · .. · · · · · · · · · · · Cover A· · .. ···· .. · .. · · · · · · · .. ··· ··· · ·· · .. .. · 1 
SW-PW7'7'Ht"'*;,· M4X8 .. .. · .. · .. · .. .. .... Screw M4XB· · .... · · ...... .... · .... · .... .... · 14 7, ... .......... .... .... ..... ..... ....... ... . Cover".. .... ... ...... .... ..... .. .. ... ...... 1 

:]' 1.-f!) 1/J 13 · .. .. .. · · .... .. · · · ...... · · .. · .. .. · Rubber plug 1/J 13 .. .... · · .... · .. · · .. · .. .. .. .. 2 

l ' l.-f!) r/J8.8· · · · · · · .. · · · · · · · · .. · · · · · · ···· ·· .. Rubber plug r/J8.8· · · · · ·· · · · · · · .. · · · · · · · · .. · · · 3 

1-1.'./?Jr'JJ'"ht\'-· · · · · · · · · · · · · .. · .. · · · .. ·· .. · ·· Cover· ·· .... ······ .. ······· ·" ··· ···· · · .. .. · 

1-l.'J'JJ.;,"hti'-B· · · · · · · · · · · · · · · .. · · · .. · · · .. · · Cover· · ·· .. ·· .... ···· .. ···· .. ····· ··· · · ···· · 

1-l.'J'Jl'.l"hi\'-C· · · · · · · · · · · · · · · · · · · · · .. · · · · .. Cover ··· .. ··· · · · .. · .. · · · · · · ·· ·· · · .. ···· · .. ·· 6 
1-1. 'J'JJ.)"htl' _ , · · · · · · .. · · · · · · · .. · · .. · ·· · .. · · Cover··· · .. ···· .. · ·· .. ··· ····•· ·· .. ···· .. ··· 

l 'L.t;, 1/J 11 .8 .... · .. · · .. ...... .. .... · .. .. .... Rubber plug 1/J 11 .8 .. .. .. · ...... .. .. · .. · .. · .. · 4 

1J'.:Z.'T?~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ··· · ·Gasket·· · ·· ·· ··· · · ·· ···· ···· ······ · · ··· ··· ·· 

J.;,-{'· · · · · · · · · · · · · · · · · · · · · · · · · · · .. · · · ······ .. Face cover" .. ·· .. ·· .. •· .. .. ··········· .. •·· 
SW-PW7'7'Ht"';t.;,· M5X16· .. · · · · .... · .. · ··· Screw M5X16 .. ·· · · .. · .. · · · · .. · · · · · · .... · · . .. 7 

~~~t;;t.;,• 9/64(40)X6· · · · · · · · · · · • · · · · · · ·· · ····Screw 9/64(40)X6· · · · · · • • • · · · · · · · · • • · • · · • • · · · 

-{~1;,t-{· .. · .. · · · · · · · · · · ... · · · · .. .. · · .. · ··· ·· Thread 11uide · · · · ..... · · · · · · · ·· .. · .. · · · · ... · · 

7'7~-lt"';t.;,· M4X8· .. · .. · · · • · .. · · .... .. · .. .. Screw M4X6 .. · .. · · · .. · · · .. · .. · · • · · · · .. · .... · 
l 'J.t;.. r/J19 ...... .. .......................... Rubberplu& r/J19.. .. ........ . ............... 3 

;,~~/ 'Jt__,htl' _, · · · · · · .. · · · · · · .... · · · · · · .. ···Main shaft motor cover"· .. · · · • .. · · .. · · · · · · · · 

J'l.'J?~· · · · · .. · · · · · · · .. · · · · · · · · ·· · ... • ·· .. .. Rubber washer· .. .. · ....... · .. •·• .. ·· · · ··· .. · 

;:1J':\'!f1J';t. 5 .... · · · · · .... .. · · · · .. · · · · · · · · · · · • Washer 5 · · .. • · · · · · · • · · · · · · · · · · · · · · .. · .. · · · · · 2 
i!JT.f'J'r-J~ M5X10 .. .. · .. .. .... .. .. · .. · .. .. "·Safety socket bolt M5X10"" " ........ .. .. .. 

;:;-~ 1J'J'T-{'· .. · • .. · .. · · · .. · · · · • .. · · • · .. •· .. ··Miller bracket"· .. · •· .. ····· .. ••· • .. · · • .... · · 
;:1J':\'tJ'h'*3· . .. · .. • · · "· ... · · · • · .. · • · .. .. .. · · Washer3· ... · .... · · · · · .. · .. · · · · .. · · .... · · · · · • 2 

i!JT.f'J'T?~ M3X6 .. · · · .. · .. • · · .. · .... .. · · ···· · Safety socket bolt M3X6· · · • .. .. · · · .. · · · ·.... 2 

;:;-· .. · · .. · .. · · .. · .. · · · · .. · .. · · · · · .. .. · · · · · · Miller· .. · • .. · ·· .. · · · · .. · · .. · · · • · · · · · • .. • · · · · · 1 
~ 1J?'T-{' · · • · · · .. · .. . .. · · · .... .... · ........ · .. bracket· ·· .. . ·· .. . ·· · .. · · · ······ ·· · ·· .. ··· • • · 2 

;:"h':\'lf"h'* 4· · .. • · .. · · .. · .. · • · .. · .. · · · · • · .. · · Washer 4· · .... · .. · .... · · · · • .. · · · · .. · .. · "• · · 6 
t7t.f'J'T?~ M4X12 ...... ...... · ...... .. .... · .. Safety socket bolt M4X12 .. "................ 2 

t7:t-~· M4X8 .. . · · · .. · · • · .. .. · • .. · · · · · ..... ···Screw M4X8·· · .... · · · · · .. • · · · · · · .. · · · · • · .. · · • 4 

;l.I\'1H, .. · · · · · .... · · · · · · · ... ... · · · · ··· · .. · ... Slide plate· .. ··· · ····· · ··· ·· .. · .... . · .. · · · .. · 1 
D?"h'J1t1f~;l;t.;,· M5X6 ...... .. ........ .. .. • .. Screw M5X6 ............ · .. · .... • ........ • .. · 2 

;,t7~· .. .. · · · · · · · · .. · .. · .. · · · .... · .. • .. .. ·· .. Shaft· .. · · .. •·· .. ··· .... ·· · ····· .. · .. ·· .. ·•· · 2 
t7T.f'J'T?~ M5X8 .. ......... .... .. ...... .... .. Safety socket bolt M5X8.. .. ..... .. . .. .... . .. 2 

;t-{J1,1J '-~· .. · .. • · · • · .. · · .. .. · · · · · .. · .. ···· · · .. Oil guard· .. ·· .. · .. · ·· .... • .. ··•·• · ··•·· .. · .. 

J'7'T?~tf1J· ..... . "· · • ................ · ..... Bracket L· ... .... · · .. · .. · · · .. .... · .... · .. . · · 

~t7~· .. • · · · .... · · .. · .. · · .. · · .. .. · .. · .. .... ·· Shaft· .. · .. · · ...... · • ······· · ·•··· · · ·· ·· .. · ·· l 
7'7'T?H:\'' · ........ · .... · · · .. · ............... Bracket R .... • • ... • • ...... .. .. • ... · • • .... • · 1 
D?MYt1:\'*'M M4X8 · ....... .... .. ..... ..... Screw M4X8· .. . ..... .. ... .... ......... . .. .. · 4 

b~:IJ7-" · · " .. .. • .. · .... · • ·" " " · · · · ·" · .. Set collar" "· "· " ·"" ·" · .. · · · · · · · · · " · .. · 2 

D?M7t1f~;l*;,' M4X4 ...... · ...... · .. · .. .... Screw M4X4" • .... .. .. · ...... · · .... · .. .... · · 4 

;t{l!.t\;., .. · .... .... · · .. • .. · · · · · .... · · .. • • · · · · Oil pan·· .. · .. ·· .. ··· · .... · .. · ···· .. · .... .. · · 

f~t)J.'J''f· · .. · .. · · · .. · .. • .. · · · .. · · · · · .. · · · · .. Oil port·· .. .. ·· .. ·· .. ···· .. · .. ·· .. •· · ·· · ···· · 
Yf7', .. . . . . . ............ . ........... . . ... ... Adaptor·· · · .. ....... ... ... . ... .. ........ . . . . 1 

D?"h'JYt1f;f;'JH M4X6 · ...... .. ......... . .... ·Screw M4X6. ...... . . . . .... ... ....... .. ...... 4 

tJ!f.I-{, .. • .......... · .. · · .. · .. • .... · .. • .. • · .. Plate .. ·•· .. · ...... • · ·· ···· .. ·· .. ···· .. ·• .. · · 1 

SW-PWJ';·Ht"'*~· M4X6· · · · ••• •• · · ·• • · · ···Screw M4X6· ·• ·· ·· • · · · ·• · · · ·· · •• · · ·· · • • · · · · · 2 
D?h'JYt1:\';fiM M5Xl0 .... .. .......... . .. .... Screw M5X10 ....................... .. ...... · 

3 PLK -G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



IQ *f*MfM(2) 
ARM BED & IrS ACCESSORIES{2) 

129 

130 

120 

JJ 
/ .. 

/ ... 

<" 
131~ 

ld2 

4 

902 ! c;r-121 ! 
I ~122 1 

! ~123! 
i ~1241 
I ~ I 

I ~125
1 

L _____ ~ 
126~ 

127~ 

150 

From the library of: Superior Sewing Machine & Supply LLC



[C].*i*IJOfi(2) 
ARM BED & IT'S ACCESSORIES(2) 

Fig )l::§l! $~::1-t: ftll.ib~ Description I!( 
Amt Reg. no. Mod Parts no. 

c 101 M90920002 
c 102 MF13A0551 

c 103 MF13A0950 

c 104 M90939002 

c 105 M70535065 

c 106 MF13A0750 

c 107 MH10A0346 

c 108 MFI3A0793 

c 109 MH27A0191 
c 110 MF13A2191 

c 111 MFI3A0192 

c 112 MF13A0572 

c 113 MH50A0191 

c 114 MF13A0350 

c 115 M95002020 

c 116 MH10A0194 

c 117 M91053020 

c 118 MH10A0417 

c 119 M91150003 

c 120 MH27A0600 

c 121 M91602046 

c 122 MM11A0702 

c 123 MM11A0245 

c 124 MF10A0555 

c 125 MS14A0553 

c 126 MS14A1180 

c 127 MG75A1476 
c 128 M91331004 

c 129 M91054004 
c 130 MH10A0584 

c 131 MF10A0181 

c 132 M91011004 

c 133 MF70A1180 
c 134 M95004020 
c 135 M90204060 

c 136 M90901002 

c 137 MF10A0709 

c 138 M91501085 

c 139 MF10A0187 

c 140 MF10A0553 

c 141 MH40A0556 

c 142 MN52A1245 
c 143 MT60A0802 

c 144 M91610046 

c 145 MG43A0181 

c 146 M91011004 

c 147 MH10A0553 

c 148 MH10A0245 

c 149 MH10A2181 

c 150 MH10A3181 

c 901 MH27E0190 
c 902 MS14E0180 
c 903 MH10E0210 
c 904 MH27E0550 

1:7-f.:/ 9/64(40)X6.5· · · · · · · · · · · · · · · · · · · · · · · · · · Screw 9/64(40)X6.5· · · · · · · · · · · · · · · · · · · · · · · · · · 

f J')i!':l-{' · • · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Altiustmcnt plate· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
1.11\' -· · · · · · · · · · · · · · · · • · • · • · · · · · · · · · • · · · ···· · · Lever··· ·· ········· · ········ · ······ ·· ······· 
1:7-f.:t' 9/64(40)X11 · · · · · · · · · · · · · · · .. · .. · · · .. ·· Screw 9/64(40)X11 · .... · .. " .. " · · · · · .. .. ·.. 1 
Eh',~J'J 5· .. .... .. · .. · .. · · · · .... · · · · · .. · · · · · E-type stop ring 5· · ...... · · · · · · · · .. · · .. .... · 2 

7'"J:t:J.· · ·· · · · · · .. · · · · · · · · · · · · · · " · · · · · · · · · · · · Spacer · · ···· .. ·· ··· · · ····· .... . · ... · · " ····· 
tJJ.:t''J· · · · · · · · .. · · · · · · · · .. · · · · · ... · · · .. · · .. .. Cam shaft .. · · .... .. ...... ·· .. · .. · .......... · 

*'t';,!f·· · · .. · · · · · · · · · .. · · · · · · · .... · · · ····· .. ·Bobbin cushion·· .. ·· .... ··• .. ···· .. • · ·· .. ·· • 

-{~'?;f;,''J· · · · · · · · · · · · · · · · · · · · · · · · · .. · · · ··· ··· ·Bobbin winder shaft· .. ···· · .. · .. ····· · · · ·· .. · 
-{~'?:\''' -{'J;'T" · · · · · · · · · · .. · · · .. · · · · ··· .. · .. ·Bobbin winder base assy " · .. .. .... .... .. · · .. 

-{,1\ • .f.· · · · · · · · · · · · · · · · · · · · · · · · · · · · .. · ···· .. ··Loaf spring ·· .. ··· ·• · · .. •·· • ······· .. ···· .. ·· 
':IJ~'?f/\':f. · .... .. .. · · · .... · .... .. · .. .. ·· · .... ·Spring" .. .. · .... · .... ·· .... ··· ...... ·· .. ··· · 
-{~'?:f')·f'J;,t .... .... · · · .. · .. · .. · .. .. · · .... · Bobbin winder shaft holder assy ...... · .. .... " 

-{~'?:ftJL. .. · · .. · · · · · · · · · · · · · · · · · .. · · · · · ··· ····Bobbin winder cam ·· · · · .. · .. ·· .. · ·· .. ·· .... · · 

ll"JtJ'Ji't':l:f~J.f.:t' M5X6· · · · · · · · · · · · · · · · ··· ··· · Screw M5X6· · · · ·· · · · · · · · · · · · · · · · · · · · · · · · ·· · · 

-{~'?:f'J'JI,'? · · · · .. · · · · · .. · · .. · · · · · .. · .. · · .. ·· .. Bobbin winder wheel · ·· .. ··········· .. ··· .. ·· 
ll"Jh'Ji't':l:f~J.f.:t' M4X6 ........ .... .. · ... .. ... Screw M4X6 ..... .. . .. ...... . .. ... .... . .. . . . · 3 

J' 1. 'J • · · .. · · .. .. · · · · · · • · · · .. .. · .. · · · .. · · .. · .. Rubber ring· · .. · · · .. · .. .. .... · · · · .. · .. · · · · · • · 1 
<J~t;*;,' 11/64(40)XB .. · .... .. .. · .. .. ........ Screw 11/64(40)X8· ................ ·........ 3 

~"J"J'tJI\'- · · · · · .. · · · .. · · · · · · .. .... · · · ·" · · .. · · Top cover· .. .. ······· .. · ····"· .. · · ·· ·· .. • ·· 

':1'?~1';1~ · · · · · .. · · · · · · · · · · · · · · · .. · · · · · .. · · · · · · Thumb nut · .. • · • · · · · .. · .. · · · · · · .. · .. • · · " • · · · 2 
1\'.f-1'/t-{ · · · · · • .. . · · · • .. · .. · · · · · .... · ... ·····Spring guide·· ·· .... ·· .... • • ... · .. ··· · · .. ···· 1 

:I/~-{1\ • .f. · · · .. · · · · • · · · · · · · · · · · • • .. · · · · · · · ····Thread tension spring · · .. ·· · ·· ··· .. · · •···· .. • 1 
f3'):ttf; .. · · · .. · .. · · · · · · .. · · · · · .. · · .. · · .. · · · Thread tension discs· .. ···• · · .. ······ · .. .... · 6 
f3');,;j;'r)· · · · .... · · · · · • · · · · · · · .. · · • · · ... · ·· .. Thread tension stud· .. ·· .. .. ·••· .. · · · • · ... · · · 

-{~ 1'/t-{ · · · · .. · · · · · · · · · · · · .. · · · · .... · · · · .. · .. Thread guide· · .. · · · · · .... .. · · · .. · · · · · · · · · · · · 

~'1.'-IJ'· · · · · · · · · · .. · · · .. · · · · · · · · · · .. · · · · · · · .. Spacer· .. ··· .. · .. ·•··· ............ · ··· .. ···· 
SW-PWJ';<-ft"-':t.;..' M5X12 · · .. · .. · .... · .. · .. Screw M5X12 .. · .... · .... · · .. .. · · .... .. · · .. · · 6 
SW-PW7'7'?-ft"-'.f.~/ M4X8 .. · .. ......... · .... Screw M4X8· ..... · ...... · ............ · .... · · 
t/t'/"hl\·- ...... · .. .. · ........ . ........ · .... Thread take-up lever guard" .. ...... .... ... .. 

-{~1'/t-{· · · · · .. .. · · · · · · · · · · · · · .. · · ·· ·· ..... .. Thread guide · ·· ... ·· · · ·· .. · • · .. ·········.. .. 1 
7'7<-ft"-'.f.:t' M4X6· .. · · · .. · · • · . ... · · · · · • · · · · Screw M4X6· • · • ... • .. · ..... · · .. · · · .. .. .. · · • · 4 

-{~7/t-{ · · · · · .. · · .. · · · · · · · · · · · · .. · · ·· ·· ·· ·· .. Thread guide··· · .. · • ··· · .. · ··· · ·· ·· · · · · .. . • · · 
ll"J1J'J7t-:JHJ.f.:t' M5X8· · • · · · · .. · · .. · · .. · · .. .. Screw M5XB .. · · .. · · .. · .. · .. · · ...... · .. · • · · · · 
t:';_, ....... ... ....................... . ........ Pin· ...... .. ...... .. ................. .. .... ·· 

1:7-t-:t' 9/64(40)X4 · · · • · · · · · · · · · · · · · • · · · ····· · ·Screw 9/64(40)X4· • · • · • • • • · · · · · • · · · • · · · • · • · · · 
7'":/;,:J.. · ... · .......... · · • .. · .. . .... · · •· · · · ... Regulator casing'"" .......... ·· ... ··" • · .. . 

O•J;,'J' · · .. · · · .. · .. · · · .. · · · .. · · ...... .. .... · .. O-ring· • .. · .. · · · .. • .. · · .. · · · · .. ...... · · .. • · · · 

-{~~1}1\'.;t.· • · • • .. .. • · " • • • • • • ·" · · • · · .. · .. • .. .. Thread take-up sprin~t" • · · • .... · · .. • .... · .. • · 
f3')'l*'? · · · · · .... · · · · · .... .. .... · • · .. · · · .... Thread tension stud · .. · .. • .. .. · · · · .. · • " · .... 

f3');,tt'7tlf:I .. .. .. · .. .. ...... .. · .. ........ · ·Disc retaining plate· " .. .. · .. .. .... .. · .. "" · 

:x:;,~-{1\'-t-· · .. · .... · · · .. ....... · .. ·· .... .. ····Thread tension spring · .. ··•··· · · ...... .. .... • 
1'71}~·_. .... • • • .. • .. • • .... • .... .. .. • .... • .. • .. Thumb nut revolution stopper· "· ·"" .. "" .. 

•,n;:r;,~ · · .. · · · · · · · · .. · · · · · · · · · .... · · · · · .. · · · Thumb nut· .. .... · · · · · · · • · · · · .. · · · · .. · · · • · · · · 
-{~1'/t-{ .. · · " .. • · · · .. · • · ... · .. .... · · " ·· .. ··Thread guide·· .... . ·· ..... · .. ·· .. ···· ·• .. ··· 

7'7<-ft"-':f.'l' M4X6 .... . · · · .. .... · · .. ... · · · .. Screw M4X6· ... · · · • · · • · · .. · · .. · · .... • · • • · .. · 
f3')'l;j;'')· · • · · .. · .. · · ...... · .. • .. · • · · · " .. · • • Thread tension stud · .. .... · .. · .. · .... · ··• .. ·• 
:x:;,~-{1\':f.· · · · .. · .... · · • .. · .. · .... · · ..... · .. ··Thread tension spring· .. · .. ·· .. ....... • .. .. ·· 

-{~1'/t-{· · · · " .. · · · · · • · • · · · · .. ..... · .. "··· .. Thread guide· · · .... ···· .. ···· · ··· ... ···• · ··· • 
-{~1'/t-{· · · · " ..... · · · · · · ... · ...... · · " · · .. ··Thread guide· ..... ·•··· .. ·· .. · · • • • ... · · .. · · · · 

-{~<:f'J')f1::,t· · • .. • .. · .... · " • .. " · · · .. .. • .. Bobbin winder complete"· .. · .. · ·· .. · · ·· · ·"· 

f3?t':l:f'J1:9t · · • · · · · · · · · · · · · · · · · · · · · • · ··· · · ·· Thread tension Regulator assy· · • • • · · · · · · · · · • • 
f3')-l!':l:f'J1:9t· .. · .... · · · .. • .......... .. .. " .. Thread tension Regulator assy" ..... .. ..... · · 

-{~f:t?i!':l:f'J1:'t· • · · • • • • • · • • • · • • · • • • · · · ······ ·Thread tension Rer;ulator assy" • .. · .. · • • • • • · · 

5 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



~ *~11~(3) 
ARM BED & ITS ACCESSORIES(3) 

101 

107 

108 

109 

<104)~ 

113 

103 

122 
123 

8 

From the library of: Superior Sewing Machine & Supply LLC



- .......-- ·-- == :• ---- --

[D) *i*Mfi(3) 
ARM BED & IT'S ACCESSORIES(3) 

Fig it!! $sila~-t: .fA :B Description I!! it 
Amt. Reg. no. Mod. Parts no. 

0 101 MH50A1470 
0 102 MH50A2470 

D 103 MH50A3470 

D 104 M90990002 

0 105 MH50A0359 

0 106 M90522037 

0 107 MH50A0739 

0 108 M90522050 

D 109 M91384045 

0 110 M90449037 

D 111 MH50A0742 

0 112 MH50A0477 
0 113 MH50A6601 

0 114 M90513065 

0 115 MH50A0571 

0 116 M90323063 

D 117 M94002017 

0 118 MH50A0361 

0 119 M90422050 

D 120 MH50A0731 

D 121 MB61A1571 

D 122 MH50A0434 

D 123 MH50A1508 

D 124 MH50A0840 

D 125 M90523037 

D 126 MH50A0809 

0 127 MH50A1742 

D 128 MH50A0650 

D 129 MH50A1476 
0 130 MH50A1739 

D 131 M91500010 

0 132 M91320004 

Aii.'1H9 A· ································· · ·Slide plate A····· ····· · ······· ·· · · ········ · ·· 

Aii.'1H9 B······· ······· ····· · ················Slide plate B········ · ··· ·· · ·· ········ ······ · · 

Aii..1H9 C· ······· ····· ······ ··· ····· · ········Slide plate C·· ··· · ··· ··· ··· · ··· ·· ··· ········ · 1 
t7:t-!!" M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · ·······Screw M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · • 53 
')I:-{~···· ············ ····· ···· ··············· Weight···· ·· ······· ·· ······ ·· ······ ··· ····· · 

Ptt7:t-!!"(SUS) M5X10· ········ ················Screw M5X10·· · ··· ········· ··· ···· ·· ·· ··· ··· 8 

t;,:; · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Hinge······ ·· ············· ······ ··· ······ ··· 2 

tt:;/\•;t.•f:IJ'* 5· · · · · · · · · · · ·· · · · · · · · · · · · · · · · · · · Spring washer 5· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 8 

~)t-J~ M5· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nut M5· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 8 
Ptt:;;t.:_,• M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Screw M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 

;IJ-{il.-{"}9· • • · • · • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • Flap plate········· · ··· · ·· · ····· · ············ 

A~11\.-{9· • • · • • • · · · · • • • • • • • • • · • • • • • • • • · ·······Stopper plate···· ····· ······· ·· ····· · ········ 

!11)/f~IJ':J'r-{9· · · · • · · · · · · · · · · · · · · · · · · · · ···· ···Cylinder bracket·· ··· ····· ·· ········ ··· ······ 1 

Ei!" 9~ )'J 2.5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · E-type retaining ring· · · · · · · · · · · · · · · · · · · · · · · · · 2 
79"\'1t:I~Ji.!l'3-{/~· · · · · · · · · · · · · · · · · · · · · · ······Knuckle joint········ ·· ····· ···· ···· ····· ···· · 

?vt'At"/· · · · .. · · · · .. · · .. · · · · · · · .. · · · · · · · · · · · Pin· .. ···· .. ····· .. ···· .. · ······ ··· ·· .. ····· · 
i?7f.('J'rJ~ M4X8· · · .. "" .... · ...... · ........ Safety socket bolt M4X8· ...... · .. • .. · ...... · 8 

T:ht?·· · · · · · · · · ... · .. ···· ... · ·· ... · .. · · · · · · · · T-bracket· · ··· · · · · · · · .. · · · · · · · .. · · .. · · · ... · · 2 

l"f:IJ";t. 4· · · · .. · · ·· · · · · · · ·· ·· · · .. · · · · · · · · · · · · Washer 4· ... · · · · ·· · · · · .. · ·· · · · · · · ···· ·· .... · 8 
')1,..9/?":1!13;,· · .. · · · • .. · · · · .. · • · · .. · · · · · ····:··Urethane bumper · · · · .. · · · · .. · · · · · .. · · · · · · .. · 

I:JI,*":~=t;,· · .. · · · · · .. · · ·: · · · • · · · · · · · · · · · · · .. Fitting····· .. ······· · .. ······· ···· ··· · · ·· .. ·· 2 
I:7!11J;,9"?::.9t .. · .. ·" .. · · · .. · · · · · · .. ····· .... Air cylinder assy· · · · · · · · · · · · · · · .. · · · .. · .... · · 
I:/73?'r-7"J~?::.9t· .... ........ · .. · · · "· .... · Connection wire assy· · ·· .. · .. · .. · .... · · .... · · 

;t.!l"-{9· · · • · · · · · · · · · · · · · · · · · · · · · · · · · · · · ····· · · Nut plate · .. ··········· .. · .. ··· · ·· ·· .. ····· · · 
Plt?;j:.!!" M5X16· · · · .... · · · .. · · · · · .. · · · · · · · · · · Screw M5X16· · · · · · · · · .. · · · · .... · · · · .. · · .. · · · 

1f;j:.•J~· · • · • • · .. • · · · · • · · · · .. · · • .. • · • • ·••• .. ··Magnet····· .. ·····•········· .. ·········•···· 
'J?)/79· .. · · · · .. · · · · · · · · .. · · · · ........ · · · · · · Side cover········ .. ··· .... · .. ··········· .... 

Y-\-;lll-V,~/7" · · · · · · .. · .. · .. · · · · · .. · · · ··· .. ···Knob···· .. •········ .. ····•···•········· .. ··· 1 

Ail."-tt· · · · · · · · · · · · · · · · · · · · · · .. · · · · · · · • · · · · .. Spacer· .. ·· · ····· ·· • · · .. · · · · · · · · · .. · · · · .. · · · 1 
t;,:,· ... · · ... · · · · ..... · .. · · ... · · · .. · · · · · · · · · · Hinge···· ····· ·· .. ········· .. ···· .. ····· ·· ·· 2 

Ptt:;;t.:,• M5X12 .. · · · · · · · · .. · · · · · .. · · · · · · · · · · · Screw M5X12· · · · · · · · · · · · · · · · · · · · .. · · · · .. · ·.. 4 
Ptt:;;t.:_,• M5X10· · · .. · .................. · · · · .. Screw M5X10· · · · • · · · · · · · · · · · · · · · · · · · · · · .. · · · 4 

7 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



E IIL'fllt(1) 
SEWING MECHANISM(1) 

111 

127 

102 ~y---.,126 ~ 
\ 
(116) 

132 

8 

From the library of: Superior Sewing Machine & Supply LLC



[E]IIL'4JM(1) 
SEWING MECHANISM(l) 

F•e: ill:JI! M&l.::~-1-= 
no. Mod. Parts no. 

Description 

E 101 
E 102 
E 103 
E 104 
E 105 

E 106 
E 107 
E 108 
E 109 
E 110 

E 111 
E 112 
E 113 
E 114 
E 115 

E 116 
E 117 
E 118 
E 119 
E 120 

E 121 
E 122 
E 123 
E 124 
E 125 

E 126 
E 127 
E 128 
E 129 
E 130 

E 131 
E 132 
E 133 
E 134 
E 135 

E 136 
E 137 
E 138 
E 139 
E 140 

E 141 
E 142 
E 143 
E 144 
E 145 

E 146 
E 147 
E 148 
E 149 
E 150 

E 151 
E 152 

E 901 
E 902 
E 903 
E904 
E 905 

MH10E2848 
M96001017 
M90337065 
MF17A1476 
M93016050 

MH10A1694 
MF17A2476 
MH10A0694 
MH10A0750 
M91609020 

;,:~.;,"?i:-~· • • • • · · · • · · • · · • • •· · · · · · · · • · ·· ·····Main shaft motor··························· 
i!7'Tf')T":I~ M6X16· · · · • · · · · • · · · · · • · · · · · · · • · · Safety socket bolt M6X16· · · · · · · • · · · · · · · · • · · 
C1f~~;I'J 18··· ·• •••·•• ·· ·•••···••••••••···· C-type retaining ring 18··· · · · ·········•·· •·· 
Xl\"-if B· •...........•.•.•.......••.....•.. Spacer B······· .............•...•...•.•••.. 

t~'J":J;,\'. · · · · · · • • · · · • · · · • · • · · · · · · · • · · · · · · • ··Wave washer· • • • · • · • · · • · · · · • • · · • · · · · · · · · · · · 

I\;,;,\' I\·;, (')I)···"····· · ········· .. ·••••·•· Command disk (up) · ··········· · ············ 
XI\'-IJ A· ...•.••.•.•.••.•..••...•..••...•.• Spacer A· ....•...•.•.......••..•........... 

t\:t;,\'1\·;, (~~)· • • • • • • • • • • • • • • • • • · • • • • • • • • • • • Command disk (down)• · • · • • • · · · • • • • • · · · • • · • · 
7·':1~.1?~· •• · ·· · · · · · · · · · · · •• · · ·•· · · ·· ········Bushing assy·" ·· ••·· · · • · · · • • · ·• · · · · · • • • ••• 
D-J1l?7t':I:H;I~~· 1/4(40)X5.5· • · • · · · · • ······ · Screw 1/4(40)X5.5· • • • • • • • • · · • • · • • • · • • • • · · · • 

MH50A0682 7' -•J ...••••..•.......•.•.••.••••...•.•..... Pulley ..•...............•....•. . .......•.... 

K14S90203410 SW-PW ptl\·~~· M4X10· · • · · · · · · · · · · · • · •• • • Screw M4X10·· •• •• • • • • · ... · • • · · • • · ·•• · · • · · 
MH10A1456 '/?')t· · • • · · · · • · · · · · · • · • • • • • • • • · · • · · • · • · • · • Ball bearing································ 
MH10A0456 '/?')t· · •• · ·•• · · •· ·••• · · · · · ·• · ·• • · · · •• ••• · • Ball bearing"······························ 
MH10A1750 7·":1~.1· · • •• ••• •• • • •• •• · •· ••• · •• • • • • • ········Bushing···································· 

M91650020 
MH27A0230 
MS14A0682 
M91053020 
MH10A1722 

M95002020 
MH27A2750 
MH27A0456 
MN10A1456 
M96001005 

MF13A0767 
MH10A0364 
M90883080 
MHIOA0663 
MH27A0660 

M90500085 
MH27A0664 
MG42A0181 
M90815002 
MS02A0128 

M95004020 
MH10A0530 
M90836050 
M91802006 
M91602001 

M91606001 
M90990002 
MF10A0325 
MS01A0155 
MH10A0722 

MH10A0416 
MH27A0833 
MH10A0572 
MH27A1454 
M90406064 

ME25A0682 
M91119002 

MH10A4750 
MH10E0456 
MH27A2456 
MH27E0580 
MH27E0383 

ll":J:b?7t':14'~;1~~· M6X8· · · · · • • · · • • · • · · • · · · • • Screw M6X8· · · · · · · • · · · • • • • · • · · · · • · · • • · • • • • · 
')?~"?· • · • • • • · · · · · • · • • · · · · • · · · •• · • · · • • • • · • · Upper shaft··················· · ······· · ···· 
7'-1J· · · • · · · • • • • • • • • • • • • • · · · · • · · · • • • • ·······Pulley""···································· 
ll":J:b?7t':I:H;I~~· M4X6· · • · · • • · · · · · · · · • • • • • • Screw M4X6· • • • • • • • • · · • • • • • • • • • • • • • • • • • • • • · 
')'J~"?"i{~4'"'\'· · · · · · • · • · · · • • • · • • · · · · · • • • • • • • Gear······································· 

ll":J:b?7t':14'~;1~~· M5X6· · · · · · · · • • • • • · · • · • · • • Screw M5X6· • · • • • • • · · · · • · · • • · · · · · · • ·• · · • • · · 
7" 7:,.1 · • • · • • · • · • · · · · · · • · • • · · · · • • • · · · · • • · · · · · Bushing· · · · • · · · · • · · · • • · · · · · · • · · · · · • · • • • · • • · 
~·?')t· • · · • · •• • · • • • • • · · · • · • · · · • • • • • • • • · · • • • Ball bearing································ 
'/?')'1· .............. · · · · · · · · · · · · · · · · · · · · · · Ball bearing········· .. ·••·•·•··•••••••• .. .. 
D":J1l?7t':14'-~;l~~·;f')IJf M6X6· · · · · ···· · ·····Screw M6X6·· • • • • ••• • • ••• · •• • · • • •• • ·• · · • •· 

~{~:t?""''M?"J~"i')I· • • • .. · · · · · · • · • · • • ·······Belt pulley (upper)····················· • • • · • 
'h":J7'•J:t?" • • · • • • • · · • • • · • • • • • • · · • · · · • · • • • • • • • • Coupling• · • • • • • • • • • • • • • • · · · · • • .. • • • · • • · • · · • 
J'ki!:.. 4>8.8•••• .. •······· ........... . ...... Rubberplug 4>8.8· .. ••••·• • •••··• · •· .. ··••· 
t\1};f;"');I~JI, (').I) ...... ··""" .. ""··· .... • · Needle bar bushing (upper)··· .......... ·· .. • 
tVJ*"')· .. • • • • • · • .... • • • · · · · • .. · .... • • • .. · • • Needle bar • .. · · · · .. · • • • • • • • • • · · • .... · • • • • · · 
o•J:..?" ..................................... 0 0-ring· ... 0 ................ 0 ............. .. 

t\•J*'');I~J~ (~~) .......... • .............. •• .. Needle bar bushing (lower)"" .. ··• .... ••• .. 
{~7:.-t{··· .. ........ . ...................... Thread guide··············· · ···· ...... ····· 

t7~~· 1/8(44)X4.5· • • · • · • · • • • · · · • • • · • · ···· · ·Screw 1/8(44)X4.5· · • • • • • • • • • • • • • • · • • • • • • • • • 
~~;,tV} DPX17#18 ...................... . .... Needle DPX17#18 ................ · · ...... .. 

D":J'JJ?Yt':/4'-~;l;t.~· M5X8 ..................... Screw M5X8 ............... · .............. .. 
~·:..':14'-~"??l:~f ... • .... • · • • • ......... • .... · .. Stepped shaft assy" • • .. · .. • · • · · · · .... • · • · · 
?":~~'\'·· .................................... Washer·····""'"""'''" ................ . 

t7;t.:,'*'')IJ4' 9/32(28)· · · • · · · • • • • • • • · • • • · • • • Set screw 9/32(28)· • · • • • • • · • • · • • • • • · · • • • • · · 
~;l;t.~· 1/4(40)X4 .. • .. " • • • • • •" • · • · • • • • "· .. Screw 1/4(40)X4·" · •" • "•" · "·" ·" • •" • 

~;1*:,· 1/4(40)X6 ........ · ...... • · ... ······ .. Screw 1/4(40)X6· ..... · • · ...... · • · • · .. · .. .. 
t7*~· M4X8 .. • .... · •" · · ·" ... "• """ .. ···Screw M4X8•" · .... "" ... · · · ·" · ·" ·" ... · 
'h?J"i .. " • · • .. · · · .... · .. • · · • .. · .... · • .... • · Square block· .. · • • .......... • · · .. • • · • • • • • .. 
7:.-t{~'{· .. · .. · · .... · · .. · .. · · .... · ···· .... ·Guide bracket"· ... ··· ..... ••• .. ··· ..... •·· 
"i{;4'·\' .. • • · • ·" • .. •"" · · • • • · • • • ·" • • .... ·Gear·· ...... · .... · .. • ...... •· .... • .. · .. ·•·· 

'}J;,~'):J'k ...... · ... · · · · · · .. · ... " .. · • ... ···Rubber cushion"·· ... · ...... • .. · ....... •· .. 
;1;1~" · .. • · · .... · ........ · · · .... · · ····· ... ··Bushing· .. · .... · .... ··•·•··· .. · .. · .. ·•·· .. · 
':IJI-('4'-t\';t.· · • • • • • .. · .. • .. • .. • .. • .. • .. • • " .. · Spring· .. · ........ · .. •• .... •···•· ...... ••·· 
:,"?••oo••••oooooooooo•••ooooooooooooooooooo Shaft'"''"'"""""""""'''"""""'"'''''' 
X7'1J:..?'t':.. 4>4X14 ....................... ·- Spring pin 4>4X14 ........................ .. 

7' -•J· ............. 0 ........................ Pulley· ................................ . .. .. 

t7;t.:,• 11 /64(40)X6.8 .. • .. • · · • .. • • • .. • .... • .. Screw 11/64(40)X6.8 .... • • .... · · · • · .. · · .. .. 

,·,:,:l?l:~t·· .. •• ....................... . ... Bushing assy .............................. . 

:.-'?')'T?::;t ("U)· •• • • · • • • · • • • • • • • • • · · ·······Ball bearing assy (front)······ · ·············· 
:,'?')'T?::;-r (r):,o)· · · .. • ·" ...... • .. • • .. • " ··Ball bearing assy (rear)·· ... •••••••• ..... • ... 
t:..t'!II\1J??~;t· · .. • .. • · · · · · .. · · • · .. • · ...... Thread take-up lever assy· .. · .. • .. • · • • .. · .. · 
?7;,??:;~T""'''""""""'"" ''"' ....... Crank assy•"""""' ''" ................ . 

l!!iit 
Amt. Reg. 

I 
4 
1 
2 

1 
2 

1 
4 

5 

1 
2 

3 

3 

2 
2 

9 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



If] tiL,.M(2) 
SEWINGM ECHANISM(2) 

~120 

&r-121 

124 

1903 
I 
I \) 

\ 

117 

Lus 
133 rr- <102) 

r::. 904 
,' <102) \ 
< 130 \ 131 '. 

10 

From the library of: Superior Sewing Machine & Supply LLC



[F)fiL'tlfl\t(2) 
SEWING MECHANJSM(2) 

Fig Ill: 9! Bl\di.::::J-1-= 
no. Mod. Parts no. 

F 101 MF13A9750 

F 102 M91606001 

F 103 MF13A0456 

F 104 M91200086 

F 105 MH27A4750 

F 106 MH27A1450 

F 107 MF13A1683 

F 108 MF13A4750 

F 109 MN70A2456 

F 110 M91650020 

F 111 MF13A2767 

F 112 MH27A0523 

F 113 MH27A2454 

F 114 MH27A3456 

F 115 M90604065 

F 116 M96008017 

F 117 M95002017 

F 118 M90512050 

F 119 MH27A0770 

F 120 MF20A0229 

F 121 M91118002 

F 122 MG44E0125 

F 123 MF25B0123 

F 124 ME20A0120 

F 125 M90800086 

F 126 MS10A0451 

F 127 M91602020 

F 128 MH27A0450 

F 129 MH27A0453 

F 130 MH27A5750 

F 131 MF13A1456 

F 132 M90804086 

F 133 MF13A0452 

F 134 M95004020 

F 135 MF13A0683 

F 901 MF13E6456 

F 902 MF13E1767 

F 903 MF01E0350 

F 904 MH27A4456 

Description 

7' "J~:l · · • • • • • • • • • • • • • • • • • · • • • • • • • • • • • • • • • • • • • Bushinng · · · · · · · · · · · · · · · · · · · • · · · · · · · · · · · · · · · · 

1ft :lit 
Amt. Req. 

~;If;,· 1/4(40)X6 .. · .. · · · .. · · · · · · · · · · · · ···· ··· Screw 1/4(40)X6· · .. · · · · · .. · · · · · · · · .. .. · .. ·.. 8 

;-''Jo'J'r· · · .. · .. · · · · · · · · .. · · · · · · · · .. · · ····· .. .. Ball bearing·· · .. ····· ··· · · ········ · · · .. ······ 

t-{JI,;--,11. · · · · · · · · .. · · · .. · · · · · · · · • · · · · .. · · • · · · Oil seal · ··· · ···· .. · · ·· ·· ·· · · ··· · ····· .. · · ··· · 2 

7'':1;,:1 . · · · • · · · · · · · · · · · · · · · · · · • · • · · · · · · · .. · · · · Bushinng · · · · · · · · · · · · · · · · · · · ... · · · · · · · · · · · .. · 

;,~;,·'} (tf•J)· · · .. · · · · · · .. · · · .... · · · · · ······ .. Lower shaft (L)· · .. · · · · · · .. · · · · · .... · · · · · · · · • 

1\XI\'1\?'/1.1~'-{ · · · · · · · · · · · · · · · · · · · · · · · · ···· ··· Gear (large)·· .. · ···· · · ·· ···· .. ·· ··· · · ·· .. · · · · 

7' 7;,:1 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · • · · · · · Bushinng · · · · · · · · · · · · · · · • · · · · · · · · · · · · · · · · · · · · 

;-''J"J'r· .. · · · · · .. · · · · · · · · · · .. · · · · · · · · · · ···· ·· ·Ball bearing·· · ····· .. · · .. ·· .. ··•·· · ····· .. ·.. 1 

117:1J'J7t?~+Jif;,' M6X8 · · · · · · · · · · · · · · · · • · · ···· Screw M6X8 · · · · · · · · · · · · · · · · · · · · · · · · · · • · · · · · · 2 

~-{~:,'J',.;M'J'l\.1:.0~ · · · · · · · · · · · · · · · · · · · · · · · · ·· · Belt pulley (lower)·· · · · · · ···· ··· ··· ··· · · ·· ·· ·· 
~-{~j'J'~~o'J~~ · · ··· .... . . .. .... ··· ·· ·· ··· ·· · · · ··Timing belt··· · ···· · · ···· . ...... . . ..... .... · · 

i':..:.03t-:-"1'7~ .. · ... · .. .. · .. · · · .. · · · · ···· .. · .. Shaft··· .. · . .. .. · ... ··· .. ······ .. .. · · ···· .. · · 1 

:.O''Jo'J'r · · · · .. · · · · .. · · · · · · · · · · · · · · · · · · · · · .. ···· Ball bearing· .. • .. .. · · ·· · · · · .. ······ .. · · .. ·· · · 2 

E1J'9~JI? 8·" .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · E-type retaining ring 8 ·· · .. · · .. · · · · · · · .. · · .. • 2 

i!7f.t~'r7~ M6X10· · · · · ........ · · .. · ·· .. ·· .. · · Safety socket bolt M6X10 · · · · .. · · · · · · · ...... · 2 
i!7i'.n'r7~ M5X12· · · · .. · ...... · ·· ... · ...... · ·Safety socket bolt M5X12 ....... · .. . .. ..... .. 2 

Jlf;IJ';t. 5· .. · .. · · · · .. · · · · · .... .. · · · · · · · · · · · · · Washer 5· .. • .. · .... · .... .. · .. · · .. .. ·........ 2 

TJ:.03t-ii.'-X· .... · · ·· · ... · ·· · · .. · · ·· .... · .. ·Base····· .. ·· .. ..... .. . ·· ··· ...... · ........ • 

"Jf:h'1~·;~ .. · · .... · ...... · .. · · .... · · .. · ····· ·· Hook positioner·· .. · .. · .. ····· .. · ........ · .. · 

t7f;,· 11/64(40)X10· · · · · · · · · · · · · · · · · · · · · · · · · Screw 11/64(40)X10· · · · · · · · · · · · · · · · · · • · · · · · · 

*'t':..'r-X· · · .. · · · · · · · · · · · · · .. · · · · · · · .. · · · · · · Bobbin case ·· · .. ··· .. · .. ···· .. ···· .. · · · .. ··· 

;j;'t':..· · · · .. · · .. · · · • · · · .. · .. · .... · · · · ...... ·· · Bobbin· · .. · · · · · · · • .. · .. · · .. · · · • .. · .. · · · .... · 

:h1'J~9i' · · .. · · .. · · · · .. · · · · · .. · .. · · · · · .. · · · .. · Hook complete" .. ··· .. · ·· .. · ... ····· · · ..... . 

;t-{/1.:.0-JI.· · .. · · · · · · · · · · · · · · · .. · · · · · · · · · · · · · .. Oil seal · ·· ·· · · ·· ·· .. . · .. ·· · ··· .. · · .. ··· ... " · 

:.09:-''JJI~l\. (t9'•J)· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Hook shaft bushing (L)· · · · · · · · · • • • · · · · · · · · · · · 1 
117:1J'JYt?:\'-~JI;t.;-' 1/4(40)X10 .. · ...... ...... .. Screw 1/4(40)X10 .......... • ...... · .. · .... · .. 2 

~;-·'}· · · · · · · · · · · · · · · · · · · · · · · · .. · · · · • · · • · · • · · Lower shaft " ·" .. · .. · .. . .... ··· .. · · · """ .. 
:-9~/'JJIM (t:h) '1~91" .......... · ........ · .... Hook shaft bushing (M) assy" .............. · · 

7',:,0::~.· .. · · · · ........ · · · · · · .. · .. . · · · · · · · · • · · · Bushinng· .... • · ...... · · · .. • ... · .... · · ...... · 

;-''Jo'J'r · .. · · .. · .... · · .. · .. · · · .. .......... .. · .. Ball bearing· · .. ·· .. • .. · .. · ··• .. · · · .. ··· ·· · .. · 

;t-{JI,:.0-1~ · · · .... • · · · · .. • · · .... · .. · · .. • .. · .. · · Oil seal····· · · ·· · .. · .. ·· · .. · .. ·· · .. ·· ·· ··· .. · 

:.09~''JJIM (~:\'-)· • · • • • · · · · · • · • • • · · · · · · · • · · • • · · Hook shaft bushing (R) · · • · · · · · · · • • · • · · · · · · · · • 

117:1J'JYt?:\'-~JI;t.~· M5X8· · · • · · · · · · · · · · · · ··· ···· Screw M5X8· · · • • • • • • • • • · · · · · · · • • • · • • · · · · • • · • 

I\AI\.I\'J'JI.1~"J .. · · .. .. ....... · .. · · · · ... ·····Gear (small)· .. . ""··· · ·· ·· ······· · · · .... •·· 

~''J"J'r'J~~;- .. ... · .. • .. .. · .. " .... · · .... ··· · .. Ball bearing assy· .... · .. " · · .......... · .... • · 

9-{~j'J'~~o'M'J'J~1~9'J~~i'· · • · · · · · · · · · · · · · · · • · ··Bolt pulley (lower) assy· · · · · · • · • · · · · · · · · · • • · • · 
-{~:\'-IJ:hl.· · · ... .. .. · · · .... · · .. · · .. · · ...... ·· .. Thread trimmer cam·· .. · .. .. ·· ·" · .. •·· ... ·· · 

~''J"J'T'J~~i'· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Hook shaft bushing (R) assy · · · · · · · · • · · · · · · · · • 

11 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



[GJ t1J"x••<1> 
PRESSER BAR LIFTING MECHANISM(1) 

112 113 

~ 
111~ 

llO~ 

£~ r r 103 
101 102 

105~ 

104 ~~ 
~ \ 107 

106 

130 129 

13~ 
132~ 

133 

139 

12 

108 

119 

120 

123 

From the library of: Superior Sewing Machine & Supply LLC



[G) .Ptll'~·-(1) 
PRESSER BAR UFTING MECHANISM 

Fig Jl!l! fttl.fq:::J-1-= 8ia ~ Description l!tlit: 
no. Mod. Parts no. 

G 101 M90301036 

G 102 MH27E0484 

G 103 MH27A0603 

G 104 MH27A3454 

G 105 M93003021 

G 106 MH27A0407 

G 107 M90511065 

G 108 MH10A2722 

G 109 M94001001 

G 110 M90511050 

G 111 M95014017 

G 112 M95003021 

G 113 MH27A0850 

G 114 MH27A1603 

G 115 MB60A0620 

G 116 K14S90203410 

G 117 M95018021 

G 118 MH10A1848 

G 119 MH27A0508 

G 120 M94040021 

G 121 M95004020 

G 122 MH10A1683 

G 123 MH27A1833 

G 124 MH10A1352 

G 125 M91055020 

G 126 MH27A0390 

G 127 MH27A2833 

G 128 MH10A1252 

G 129 MH10A1740 

G 130 MN70A1780 

G 131 M90908003 

G 132 M91651020 

G 133 MH10A0252 

G 134 M91650020 

G 135 M91127015 

G 136 M94001017 

G 137 M90421050 

G 138 MH10A2708 

G 139 MH10A4572 

P~jX;t.:/ M3X12 · · · · · · · · · · · · · · · · · · · · · · · · ·· · · · Screw M3X12 · · · · · · · · ·· · · · · · · · · · · · · · · · · ·· · · · · 
f:.ri!7X·f7f · · · · · · · · · · · · · · · · · · · · · · · · · · · · ···· · ·Detector ···· ·· ······ · · ···· · ·· · ···· · ·· ·· · ··· · 

t;..t}~IJ7'rf-( · · · · · · · · · · · · .. · · · · · · · · · · · · · · · · · · · Detector bracket · · · .. · .... · · .. · · .. · · · · .. · .. · 
'1''1 .... .. .. ... .. .. ... . . .... .. ..... . . ........ · Shaft··· · ............... .. ..... .... .. . . ..... . 

II?:IJ'J7t?HiM M3X6····· ··· · ···· · · ··· ······Screw M3X6 · ······· · ······· · ·· · ··· · · · ···· ·· · 

'r:..'.I:J."JI\·:,. .. · .. · .. .. · ......... · .. · ·· .. ...... ·Detector plate .. .. · .. · .. .. .... · · .. · .... .... .. 

Eh'9~;1'J 6 · · · · · · · · · · · · · · · .. · · · · · · · · · · · · · · · · · · E- type retaining ring 6 · .. · · · · · · · · · · · · · · · .. · .. 

Amt. Reg. 

t71\~(J~t'· .. .. .. · .. · · · .... .... · .. · .. · .. .. .... Gear· ...... · .... · .. · .. ............ · .... · .. ·· 1 

J.ft,~;f"J'I':If~.l;t-'.1' M5X6· · · · · · · · · · · · · · · · · ·· · ·· Screw M5X6· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 

~1J·~tf1J ';t. 5 · · · · · · · · · · · · · · · · · .. · .. · · · · · · · · · · · Washer 5· · · · · · · · · · · · .. · · · · · .. · · · · · · · · · · · · · · · 4 

t7f{')'r?~ M5X14 · .. · · · .. · .... · .. · .... · · .. · .. Safety socket bolt M5X14 .. · .. · · .. · .. · · · .. .. · 4 

11?1J'JJ't74*'ft,~ M5X12 · · ... · .. .... · .. · .. .... . Socket bolt M5X12· .. · ...... .. · · ·· .. · · · · ... .. 3 

t-99'-(~•J?Jr-(9· · · · · · · · · · · .. .... · · · · .. · · .. · · · Presser foot motor adapter" .. · .... .... ·· .. · · 1 

th;ft}It-9~'J11r9'1'· · · · · · · · · · · · · · · · · · · ·· · ·· · · Presser foot motor bracket ··· .. · ···· ·· · .. ···· 

t-(IJ;..'J•J•/l FGC-8 · · · · · · · · .. .. · · · · .. · · · ·· ····Nylon clip FGC-8· · · · · .. · · ·· ··· ·· ·· · · ·· · ·· · · · 

SW-PW Pt"';t.~/ M4X10· .. · .. · ··· .. · .. . · · · .. ·Screw M4X10 .. .... · · · · · .. ....... .. · · .. ··· .. · 1 

11?1J'J7t?U'M M4X8 · ... . ...... · · ·· ·· ·· ·····Socket bolt M4X8· .. · · ..... .. .......... ··· .. · 2 

AT?t':..'J't-9 · · · · · · · · · · · · · · · · · · .. · · · · · · ······Stepping motor· .. · ·· ······ ···· ······ · ··· .. ·· 
'r-7' /1, (PFt--9) · · · · · · · · .. · · · · · · · .. · · · · ·· ·· ·· ·Cable (PF motor)··· · .. · ·· .. ···· ··· · ·· ·· · ·· .. · 1 
11?1J'JYt14*'JI,~ M4X14··· .. .. · .... .... ....... Socket bolt M4X14............. .... .. ........ 4 

11-J:h'l7t"Jf~.l;t.'.l' M5X8 · .... · · · · .... . .. . · .. · .. Screw M5X8 · .. · .. · .. .... · .......... · · .... .. · 2 

;tr)~·I\'J.~t'· · · · · · · · .. · · · .. .. · · · · .. · · · · · · · ·· ·· Sector gear · .. ·· .. ···· ····· .. · •···· .. ··· .. ·· · 

thtt}I.I9J~ (')!Ill)·· · ····· .. · · · ····· ····· ····· Presser foot bushing (rear)· ·· .. ··· .. · ······ .. 

t?~1Jj-· · ... · .. · · · .. · · · · .. · · · · · · · · · · .. · ·····Set collar ··· · .... ·· · · ·· · · · .... ···· · · · · · .. · ·· · 1 

11?1J'J7t"J·H.I.f.!l' M4X4· · ·· · · · · ·· ·· · · · · ······ · Screw M4X4· ·· ·· · · · · · ··· · · · · · · · •· · · · · · ··· ·· · 2 

th:tt}I'JF"J'.I''J .... .. .. · · · · .. · · .. · .. · · .. · · .. · Presser foot driving shaft· .... · ...... · .. · .... · 
thtt}I;I9J1, (U) 'J~H· .. . .. .. .. .. · .. .. ...... " Presserfoot bushing (front) assy· .. · · · .. .... .. 

thttfi7'r'l.tl\'- B· .. . ·· · ... · · · .. · · .... · ···· .. Presser foot lifting lever B· ..... · ... · .. . ..... · 

7Il~~ · .. .. .... · · · · · · · · · · · .. · · · · · · · · · .. · · · · · · · Felt· · · .. ........ · · · · · .. · · .. · · · · · · · · · · · · · · .. · 

*,11.9' · · .. · · · · · · · · · · · .... · .. · · · · · · .. · · · · · · · · .. Holder· · .. · · · · .. · · · · · .. · · .. · · · · · .. · · · · · · .... · 

t'J~tj:f.'.l' 9/64(40)X6· · · · · · · · · · · .. · .. · ··· .. ···Screw 9/64(40)X6 · .... · .. .... · · · · · .. · · · · .. .. · 

ll?h'JJ"t':IHJI.f-!1' M6X16· .. · · · .. · · .. • .. · ··· · .. Screw M6X16· · .. · · · · · .... · · · .. · · · · .. · · .. · · · · 

th;ft}I7Jr'l.tl\.- A- · • · • · · • .. • · · .. · .. • .. · · · · · .. Presser foot lifting lever A .. ·· .. ···· • · .. · · .. · · 

ll?:h'J1t':I~~J:f.!l' M6X8· · · · · · · · · · · · · • · · ···· · ·· Screw M6X6 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
t7.f.!t'9';..':1~ 11/64(40)X5· .. · · · .. · · · · · · · · ···· · Screw 11/64(40)X5· · · .... · .. .. · ...... · · .. · · · 

t7f.f:l'r7~ M4X10 .. . .. .. .. ........... . . .. · .. . Safety socket bolt M4X10· .. · .. .... .. ... .. . .. 

~·~tf:ll":f. 4· · · · · · · · · · ...... · · · · · · • · .. · · · · · · · Washer 4 · · · · · · · .. · · · · .. · · · · .. · .. · · .. .. · · .. · · 

1\':f.:hlr· • .. · · .. · · · · · · · · .... · · · · .. · · · · · · · · · · .. ·Hook plate .. ······· .. ···· .... .. · · .... · · .. · .. · 

")JI.t'~l\'.f.· · • •• • • • • .. • • • • ... • · ... • .. .. · · · · · · ·· Spring· ··· ... · ·· · .. · ·· ... · · · .. ·· · · · ·· ·· · .. .. · 

13 PLK -G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



H r:p~ ~JIM(2) 
PRESSER BAR LIFTING MECHANISM(2) 

101~ 

102----u 

103 

104 

105 

109 

110 

~~~Ill 
113 112 

122 

14 

I 901 ~ 
129 I 1301 l--;;; i if : 

I 

128 

127 

141 

r}-144 

~ 

143 
139 

From the library of: Superior Sewing Machine & Supply LLC



[H] q:.tiJI~Uiftt (2) 
PRESSER BAR LIFTING MECHANISM 

Fig Jt:\1! $ci&::J-!-= ~ :S Description ~ 
Amt. Reg. no. Mod. Parts no. 

H 101 M93220035 

H 102 M93202047 

H 103 MS03A0703 

H 104 M90632050 

H 105 MS03A1572 

H 106 MG75A0265 

H 107 M91506001 

H 108 M90600085 

H 109 MH10A0267 

H 110 MS03A0262 

H 111 MA21A0256 

H 112 MH10A0626 

H 113 M90922002 

H 114 M91690015 

H 115 MH10A5910 

H 116 MH10A0763 

H 117 M91553015 

H 118 MF10A0325 

H 119 M90505065 

H 120 MH10A0283 

H 121 M95004020 

H 122 M90908003 

H 123 MN70A1780 

H 124 MG30A0740 

H 125 M91691015 

H 126 ME10A7910 

H 127 MH10A1956 

H 128 MH27A0228 

H 129 M91058020 

H 130 MS10A1740 

H 131 M91603003 

H 132 M91572045 

H 133 M90631050 

H 134 M96011017 

H 135 M90902011 

H 136 M98016050 

H 137 MN35A0628 

H 138 M90859004 

H 139 MH10A2956 

H 140 MH10A2740 

H 141 MH10A1741 

H 142 MF60A0700 

H 143 MH10A0760 

H 144 M91602020 

H 901 MH10E0285 

H 902 MS02A0463 

'?<~:f.;,' 1/2(26)X43··· ·· · · · · · · · · · · · · · · · · · ·· · · Thumb screw 1/2(28)X43· · · · · · · · · · · · · · · · ·· · · · 

1""1~ 1/2(28)· · · · · · · · · · · · · .. · · · · · · · · .. · · · · · · · · Nut 1/2(28) .... · · · · · .. · · · · · · · · · · · · · · · · · · · · · .. 
1/t.f;fr) .. · · · .... · · · · · · · · .. · . .. · .. · · ·· .. ·· · · Presser bar guide .. · ···· .. · · · .. ·· ··· ... ···· .. 

Jlf:IJ':f. 6· · · · . ... · .. · · · · · .. ·· ·· .. · · · · · · · · · · ·· Washer 6· .. · .. · . .. · · .. · · · · · · .. · · · · · .. · · · · · · · 

1JI.~'+II':f. · · · · .. · · · · · · · · · · · · · .. · · · · · · · · · · · · · · · Spring· ·· · .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

t!fJ:;fr)~':\' · · · · · · · · · · · · · · · · · · · · · · · · · · · ···· · ·· Presser bar holder·· · ···· · ···· ·· · ·· ·· · ··· .. · · 

~;l;f.;,· 15/64(28)X7· · · · · · · · · · · · · · · · · · · · · ······ Screw 15/64(28)X7 · · · · · · · · · · · · · · · · .. · · · · .. · · 
0 1J/?' · . .. ............ . .. .. ............ . . . . .. 0-ring· ...... .... . . . . ............. ... ....... . 

t!fJ:;fr);I~J~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Presser bar bushing· ······ · · · ··· · ·· · ·· ·· · ··· · 

t!fJ:;f;'r)·· · · · · · · · · · .. . · · · ·· · · · · . ... · · · ·· · · · · · Presser bar" .. · · .. · · ··· · · ······· · ······ ·· .. · 

t:ht'ti 1/>2.5· · .. · · · .. · · · · · · · · ·· ·· · ·· ··· · ·· ··Presser foot r/>2.5· · · · · · · · · · ·· · · · · .. · · · · · ·· · · 
::-~'JI.:h'-~' · · · · · · · · .. .. · .. · · · · · · · .. · · · ·· · ····Needle guard ·· · · .. ···· .. · .. ·· ··· · ··· · · · .... · 

t7:f.;,' 9/64{40)X8· · · · ·· · · · · · · • ·· ·· · · · ··· ·· ···Screw 9/64(40)X8 · · · · · · · · · · · · · · · · · · · ·· · · · · · · · 1 
t7.t-;,·~·;,';Jf 1/4{40)X4 .. · .. .. .. ...... · · ·· ·· · · Screw 1/4(40)X4 · .. · · .. · · · .. · · · · · .. · .. · .... · · 3 

'J/?· ·· "· . ... ... . · · ····· ·· · ··· ·· · ··· · · · · ·· ·· Link····· ··· · ·· · ·· · . .. ... ··· · ·· ·· · .. · · · ..... . 

"''J1.?7/?· · · ·· · .. · · · · ... · .. · · · · · · · · .. .. · · · · .. Bell crank·· · ·· · .. ·· · ·· · ·· · ········ · ·· .. .... · 
~·/1:\':f.i/ 1/4{40)X4· · .. · .. .. · · .... · · .. · .. · .. Screw 1/4(40)X4 .. .. .... · · .. · · · · · · · .. .. · .. · .. 
:h?J~··"· ........... ·· · ··· · ·· · ········· · ·· · ·Square block· . .... ............ · · . .. . ....... . 

E:h'~~;l? 5· · .... · · .. · · · · · · .. · · · · · · .. · · · · · · · .. E-type retaining ring 5· · · · · · · · · · · · · · · · · · · · · · · 

':111'':1:\';,'?· · · .. .. · · · · · · · · · · .... · · · · · · · · · · · · · · Stepped pin ·· .. ·· · .. .. · .. · ··· ···· .. · .. · · .. ·· 

ll?:h?i't':\'~;l;f.;,' M5X8 · · · · · · · · · · · · · · · · ·· · · · · · Screw M5X8 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
~~~t7.t-;,• 9/64(40)X6· · · .. · .. .... · · · .. · .... ···Screw 9/64(40)X6 · · · · · · · · · · · .. · · · · · · · · · · · · · · 

;f;n.~· .. · .. · · .. · .. · · .. · · · · · .. · · · · · .. · · .. · .. · · · Holder"· .. ··· .. ·· · · · · · · · ...... · · .. · · .. · · .. · · 

7.IJ1.~· · · · · · · · .... · .. · · · · · · · .. · · · .. · · .. ·· ·· .. · Felt· .. · .. · .. ·· .. ·· ······· .. · .. · · ·· · ··· .... ·· 

t7*;,'f/':lf 1/4{40)X7· · · · · · · · · · · · · · · · ·· ·· ·· ·Screw 1/4{40)X7· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

'!/? · .. .... ... ....... . . ........ ......... .. . .. Link· ..... .. .. ..... .... .. . ..... . . . .... . . .... . 

J.,/i!':l:h/" · · · · · · · .. ... · · · .. . · .... ........ ·· .. Link"· .... · .... ·· .... . ······ .. ··· · · ... · ... ·· 

?'f?~~t · · .... · .. · · ... · · · · .. · · · · .... " • · ···· ·Arm shaft assy · ................ · · · .. ... ... .. 1 
D?:h?i't':l-:\'~;1*~· M4X10 · .. .. . .. ...... . ....... Screw M4X10 ..... .. ...... · .. ... . ... .. ....... 2 

7zJI.~· ·" · · · ... · · · ... " ..... · · .. · · · · · · ·· ..... Felt .. ··· · · ·· ··· ..... . ·· ··· · .. ·· ·· ·· .. · · · .. ·· 2 

~JI.t7:f.~'1/4{24)X16 ..... . ...... .. .. . . .. . ... . Screw 1/4{24)X16· ···· ···· · ·· .. ..... ........ . 

Ut"J~ M6X0.75· .. · · · · .. · · · · · · · · .. · · .. · · · · · · · · U-nut M6X0.75 · · · · · · · · · · .. · · · · · · · · · · · · · · ·· · · 

~':\'!f':lf:f. 6· ·· · · · · · · · · · · .. · · · · · · · .. · .. · · · · · · Washer 6· · .. · · · .. · · · · · · · · · · · · · · · · · .. · · · .. · · · 

f/'f*'JI.~ M6· · · · · · · · · · · · · · · .. · · · · ···· .. .... Bolt M6 .. · .. · · · .. · · .... · .. · .. · · · · .. · · .. · · · .. 1 

Ut7*~· 9/64(40)X7" · · · · · · · · · · .. · ·· .. · .... ·Screw 9/64(40)X7 · · · · .. · .. · "· · · · .. · · .... · · · · 3 

tf:IJ ':f. ··"' ' "' "' '"··· · ·· .. .. .. .. .... .. .. . . Washer· ... ... .... .. . ..... . .... . .. . ... ...... . 

::-~·JI."''i''J;,?' · · .. · · · .. .. · .. · .......... · · · .. · Needle bearing" .. · .... ·· .. .. • .. · .. · ........ · 1 

SW-PW7"7~-ft"'.";f.;,· M3X6· · · · · · · · · · · · • · · · · · · Screw M3X6· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
t.-;,i!1:1J;,····· ........... .. ... .. ........ .. .... Link ....... : .. . . .. ............... ...... ..... . 

7.IJ1.~ · · ...... · · .. · .... · .. · · · · · · · .... · ·· · · · .. · Felt ·· .... ·· .. · .. .... · · · .. · · .. ·· .. .. · · · .. ·· .. 

7:tJI.Ht!fJ: · · · · · .. .. · · · · .... .. · · · · · · .... ···· .. · Felt holder·· .... · · · · · · · · · · · · · · .. · .. · · .. · · · .. · 
t;,!f-(?11'-*· .. · · · · · .. · · · ..... · · .... · ·· .. · .. · .. Spring·· .. .. · · .. · .. · .... ······ • · · · · · · · · • · .... 

";,;,;,rJ;,· · .. · · .. · · · · .. · · · · .. · · .. · · · · · .. · · · · · · Eccentric cam· ··· .. ····· .. · .. · .. ···· · ···.. .. 1 
ll?:h?i't1:\'~;1?-;,' 1/4{40)X10 .... .. · .. · · · · · .. · Screw 1/4{40)X10· .. · .. · ...... · .... · · ...... .. 2 

~'3?7':h?'r' .I~JI,?~~T · · .. · · · · · · · · · · .. · · · .. · · ·Bushing assy· · · · .. · · · .... · · · .. · .. · · .. .. · .. · · 2 
'J'f (~f)· ... .. .... ... . . . .... . . . ... . .... . .. .. Arm {right)" ..... .. ........ .. ..... .. .. .. .. .. 

15 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



J ;ftiJ.JtJtiM 
THREAD TRIMMER MECHANISM 

136----® 

137~ u~ -142 
13s ~u 

140_..---© i 143 ~ 
f i ~144 / 

141 L-----~ ~145 

~146 
16 

From the library of: Superior Sewing Machine & Supply LLC



[J]kt~LJIIM 
THREAD TRIMMING MECHANISM 

Fig Jl:l!: 811£:::::J-t: ~ :g Description !I!Ut 
Amt. Reg. no. Mod. Parts no. 

J 101 MFOOA1527 

J 102 M91013004 

J 103 M91151010 

J 104 MF02A0834 

J 105 MS07A0782 

J 106 MS07A0836 

J 107 M91107045 

J 108 M94006052 

J 109 M90803010 

J 110 MFOOA1392 

J 111 M91117002 

J 112 MFOOA8910 

J 113 M91111015 

J 114 MA25A0891 

J 115 MFOOA0750 

J 116 MA25A0572 

J 117 MF01E0411 

J 118 M91201045 

J 119 M71018050 

J 120 MH50A3477 

J 121 M91501022 

J 122 MH50A2476 

J 123 MFOOA1477 

J 124 MH50A0416 

J 125 M91502045 

J 126 M91512022 

J 127 M90511050 

J 128 M95001017 

J 129 M91110045 

J 130 M90913001 

J 131 MFOOA1603 

J 132 MS10A0838 

J 133 M90907010 

J 134 MS07A0180 

J 135 M90921002 

J 136 M91202045 

J 137 MS07A1603 

J 138 M91056004 

J 139 MFOOA0391 

J 140 ME20A0915 

J 141 M91212015 

J 142 M94024017 

J 143 MA20A5571 

J 144 MA16A0621 

J 145 M95002017 

J 146 MH27A1601 
J 147 M90422050 

J 148 M91054004 

J 901 MB25E0351 
J 902 MB61E0434 

9' -{if'··· ···· ······ ··· ···· ····· ·· ··· ····· ····· Knife holding bracket saddle· · ··· ···· · · ·· · ·· · · 1 
SW- MWJ"j'Ht"'*:,· M4X10· ........ ··· .. -- -- Screw M4X10 .. .. .. ......................... · 3 

't7-*;,' 11 /64(40)X7 · · · · · · · · · · · · .. · · · · · · · · · · · · Screw 11 /64{40)X7 · · · .. · · · · · · · · · · · · · · · · · · · · · 2 
J.}. (t9"1J)· · · · · · · .. · · · · · · · · · · · · · · · · · · · ·· ··· .. ·Movable knife (left) ·· ····· .. ·· · ·· ·· ··· ··· .. · .. 

*l".f9· · · · · · · · · · · · · · · · · · · · · · · .. · · · · · · · · · · · · · · Guard plate ········ ··· ·· · ··· · · ·· ···· ·· ··· ·· ·· 

J.7.9'.f (tf1J)· .. · · · · · · · · · .... · · · .. · ... . · · ... · ·Knife base (left) · .. ·· ···· .. ·· ······· · · .. ·· · ·· · 1 

t-J~ 11/64(40)· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nut 11/64(40)· · · · · · · · · · · · · · · · · · · · · · · · · · · · • · · 2 

f'h'-*· · · .. · · · .. · · .. · · · · · · · · .. · .. · · · · · · · · · · · · Washer·· .. · · ·· · .. · · ········ · ·· ·· ·· · · .. ······ 1 
fj*:,· 1/8(44)X6-- · .. · · · .. ... ............ · .. Screw 1/8{44)X6-- .. .............. · ... .. ... .. 3 

?V').,t'· · · · · · · · .. · · .. · · · · · · · .. · · ·· · · · ·· ·· · ··Knife driving crank"· · .. · · ···· · ···· .. · · .. · ··· 

Utj*;,' 11/64(40)X11.4- · · · · · · · · · · · · · · ··· · ·· Screw 11/64{40)X11.4· · · · · · · · · · · · · · · · · · · · · · · · 
IJ/? · · · · · ····----···· .. ................... .. . Unk··...... .. ............... .. .. ............ 1 

t7*:-'9'/1f 11/64(40)X6.2 .. ................ ·Screw 11/64{40)X6.2.......... .. ............. 2 

J.'1.3"F":-'? · · · · · · · · · · · .. · · · · · · .. · · · · · · · · · · · · Knife driving shaft · · ·· .. ·· .. · ··· · ·•·· · · · .. ···· 

7·,:,;1 ..... · · .. .. · · · · · · · · · · · · · · .. · .. · · · · .. · · · Bushing· ··· .. ...... ··· .. · · · ······ ... ·· · · .. ·· 

':111-'ift\'.t. · .. .. · · .. · · · · · · · · · · · · · · .. · · .. ·· .. .. · Spring· · · · · · · .. ...... · · · · · · .. .. · .. · · · · · .. · · .. 1 

JIJ·JIJ:-'??~9t· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Cam follower. Shoulder screw assy· · · · · · · · · · · · 2 
t?~ 3/16(28)· ........... .. .............. ... . Nut 3/16(28)· --· · ·· ··--·· ...... .. ··· · ······ · - 2 

f'h'*(:I'L.'J)· · · · · · · .. · · .. .. · · · · .. · · · · · · · · · · · · Washer··· ·· ··· .. · · .. ······· .. · .. · · ··· · .. · .. · 2 
'1.~?1\·· · .. · · .. · · .. · · .. .. · .. · · · .. .... · · · · · .. · · Stopper · · · · .. · .. ···· .. · · .. · .. · .. ·· .. · · .... · · 

*'JI.~ 15/64{28)X10-- ...... · ... ... ... · · · .. . .. . Bolt 15/64(28)X10· ·· · ···--·.. ...... . ........ 3 

}.J\"-lt·· · · .. · ....... • .... • • .. • .. · • · • · .. • · · • • Spacer· .. · .. .. .. · .. .... · ..... ···· .. ········ · 
'1.~,,·-{9· .. · .. · · ...... · · · ... · · .. · · · · · ··· · ·· · ·Stopper plate· ... · .. · ... · ... · .. . · .. ···· ..... · 

'1.~,\·J·J.--· ...... · ..... · · .. · ........ ··· .... ·Stopper·· .. . ··· .. . ...... · .... ····· .. ·· ······ 

t-J~ 15/64{28)· .. · · · · · .. · · .. · · .. · · .. · · .. ·····Nut 15/64(28)· · .. · · · · · .. · · · ·· · · · · · .. · · · · · · · · 

;f; 'JJ.~ 15/64(28)X20· .... · ...... .. ... . .. -- --·-- Bolt 15/64(28)X20----·-- ....... .. .. · · ....... 1 

~1.J-ff'1.J'.t. 5· ...... · · · · · · .. · · · · .. · · · · · .. · · · · · Washer 5· · · .. · .. .. ...... · .... · · · · · .. · · · .. · · · 2 

i!Jt.t:f'T?~ M5X20· · · · · · · · · · · · · · · · · · · · · ······ · Safety socket bolt MSX20· · • · · · · · · · · · · · · · · · · · 2 
t-J~ 9/64(40)· .. · .. · · · · · · · .. · · · · .. · · · · · · .. · · · Nut 9/64(40)· · · · · .. · · .. · · · · · · .. · .. · · · · · .... · · 

~J..t.:-· 9/64(40)X8.5· · · · · · · · • · · · · · · · · · · • · · · · · · Screw 9/64(40)X8.5· · · · · · · · · · · · · · · · · · · · · · · · · · 

~IJ1'Tf-{ · · .. · · · · · · · · · · · · · · · · .. · · .. · · · · · · · · · .. Bracket for filted blade .. · · · · · · · · .. · · · · • · · · .. · 
Jt.fl-'1.--· · ........ · · .. · · .. . · ...... · · .. .. ·· · · Fixed blade --·· ... ·· ..... ··· ... ······· .. ····· 

f7'*~; 9/64(40)X5· · · · · · · · · · · · · · · · · · · · · · · · · · · Screw 9/64(40)X5· · · · · · · · · · · · · · · · · · · · · · · · · · · · 
.f~Y/t.f--··--··-- ...... .... ........... .. .... Thread guide· ....................... . ....... . 

t7-*!/ 9/64{40)X8··· .. ···--·-- ·· ····· ·· ·· · -- · Screw 9/64(40)X8-- .............. . . · . ...... . . 

t-J~ 3/16{28)· · · .... · · · · · · .. · · ...... · .. · .. · · · Nut 3/16(28) · · .. · .. .... · .. · · .. .. · .. · · .... · · .. 

~1J1'T.f9 · .. • "· .... · .. · · · .. · · .. " ...... • · .. · · Adapter··· .. · " ······ ........ · · · · .... " .. ··· 1 
SW-PWJ"j·Ht""-*:,· M4X10· ...... · · ..... .... Screw M4X10· -- ........ · ... · · · · · · · · · · · · · · · · · 2 

?~'.,-{9-- .. · · .. · · .. · .. · .. .. ...... · · .. ·· .. .... Thread trimmer driving lever····· .. · .. · ...... · 

'lJ.•J;,?" · .............. · · .... · · · · .. · · · · · · .. · .. Washer-- .. · .. · .... .. .... · .. .. · · · · .. · · · · · · · · · 

t7-*!!"9'/':lf 3/16{2B)X6.5· · · · · · · · · · · · · · · · · · • · Screw 3/16(28)X6.5· · · · • · · · · · · · · · • · · · · · · · · · · · 1 

i!Jt-f,'r?~ M4X20· · · · · · · · · · · · · · · · · · · · · · · · ···· Safety socket bolt M4X20· · · · · · · · · · · · · · · · · · · · 2 

'J*Jf1f'j-· · .. · ...... · .. · · · ...... · .. ··· .. · .. Connector······ · .. ········ .. ·········· .. ···· 2 

t-J?JI,· · · .. · .... · · · · .. · · .... .. · · · · · .... · · .. · · Knuckle·· .. ··· .. · ... · ...... · · .. ···· ·· ··· .. · · 1 

i!7tO'T'?~ M5X12· · · · · · · · · · · · · · · · · · · · · ·· · · · · · Safety socket bolt MSX12· · • · · · · · · · · · · · · · · · · · 2 

li•J;,9'f.iJ"J'T.f9· · · · • · · · · · · · · · · · · · · · • · · · · · · ·· ···Cylinder bracket· · · · ······· · ······ ··· ··· · ··· · 
Jtf'h"-*4 .......... · .. · .. · .. · .. ........ · · .. · · · Washer···· .. · · .... .......... ·· ·· · .. ··· .. · ·· · 

J'j?.ft"'-*!1' M4X8-- · .. · .. ....... · .. · ... · · · · Screw M4X8· · · .................. · .. · · · · · · · · · 

1.JJ."J.f!I':J."r'J'f?~9'f· .. • · .. · · · · .. · .. · · ·· ·· .... · Cam follower crank assy· · .. · .. · · · · · · · · · · .... · 

I7!1•J;,9'?~9'f · · · · · · .. · · · .. .. · · · · .. · · · ··• .. • .. Air sylinder assy· .... · ........ · · · ...... .. · · · · 

17 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



!R] X-Y-T-1JiltiM(1) 
X y TABLE MECHANISM(1) 

101~ 
102 

104 

~/l 
./ I 

/115 ~/ /~ 
./ I 

ll:) /l(ll4 
~/~ ~(t03) 

/ /(106) 
.(/116 

(124) 
~~ ~ 117 <125) \.~ ~(103) 

(106) 
111 <109) 112 

<103) 
(106) 

/(124) 
("' /149 

140~ 
141~ 
142~ 

126 

. ~~L§J 143 . : ~ . (138) 
144~ . <::::(137) ~f:J 

145 ~ ~148 

18 

Q_~l47 
~146 

From the library of: Superior Sewing Machine & Supply LLC



[K] X- YT---:J Jt-tllf(l) 
X- Y TABLE MECHANISM(l) 

Fig ltJI! ftll~:J-t: 
no. Mod. Parts no. 

K 101 M90503036 
K 102 MH50A0799 
K 103 M95002047 
K 104 MH50A0228 
K 105 M95002017 

K 106 M90512050 
K 107 MH50A7601 
K 108 MH50A0366 
K 109 M95014017 
K 110 MH50AI571 

K 111 M95005017 
K 112 MH50A2571 
K 113 MH50AI603 
K 114 MH50AI366 
K 115 M95002021 

K 116 M95003021 
K 117 MH50A4758 
K 118 M91651020 
K 119 M90632050 
K 120 MH50A8601 

K 121 M98001017 
K 122 M90825050 
K 123 MH50A5758 
K 124 M94040021 
K 125 M90422050 

K 126 MH50A0957 
K 127 MH50A1407 
K 128 MH50A0639 
K 129 MH50A0778 
K 130 MH50A2767 

K 131 MH50A0456 
K 132 MH50A4454 
K 133 MH50A1682 
K 134 M96001001 
K 135 M94007017 

K 136 MH50A1639 
K 137 M95001017 
K 138 M90511050 
K 139 MH50A6758 
K 140 M96004017 

K 141 M90631050 
K 142 MH50A7758 
K 143 MH50A0771 
K 144 M94002017 
K 145 MH50A8758 

K 146 MH50A0476 
K 147 MH50A1456 
K 148 MH50A1767 
K 149 MH50AI920 
K 150 M95004017 

K 151 M95008021 
K 152 MH50A0527 
K 153 M94001017 
K 154 MH50A2477 
K 155 MH50A1957 

K 156 MH50A1407 

Description 111:11 
Amt. Reg. 

~7)-:f.~· MSXIO· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Screw MSXIO· · · • · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 28 
*-\'3?1'~ · · · · · · · · · · · · · · · · · · · · · • · · · · · · · · · · • · · · · · Stiffening plate ·· ·· ·· ········ · ···· ·· · · ····· ··· · 1 
Tt1~ MS· ···· ·· ·· · · ·· ·· ·· · ··· ····· · · · · ·· · · · · · T- nut M5···· · ··· ·· ····· · ·· ·· · · · · ··· · · · · ···· ·· 76 
7JJ. : 7v-.t. 40X40· · · · · · · · · · · · ·· · · · · · · ······ · · · Aluminium frame 40X40· · · · ·· · · · · · ·· ·• · · · ·•• •• 1 
1!77~'1117~ M5X12 · · · · · · · · · · · · · · · · · · · · · · ·· · ·· ··Safety socket bolt M5X12 · · · · · · · · · · · · · · · · · · · · · 8 

Jlf1J':f. 5 · ·· · · · · · · · · ·· ·· ·· · · · · · ··· · · · · · · ···· · ·· Washer 5····· · · · · ·· · · ·· · · · · ·· · · · · · ·· ··· ·• •· · · 50 
tf'Jf~H1J,71'~ · ••• · · · · · · · · · · · · · · · · · · · · · · · · · · Chucking support· ·· · · ·· · · · · · ···· · ···· ·· · ····· 2 
:X~~·f\'?7'· · · · · · · · · · · · · • · · · · • · · · · · · · · · · · · · · · · · End cap··········· ·· · ····· ·· ·· · ··· ·· ········· · 2 
t!77~'J71~ M5X14 · · · · · · · · · · · · · · · •. · · · • · · · · ·· ·· ·Safety socket bolt M5X14· • · · · · · · · • · · · · · · • · · · · 28 
J-t-~'31'~~· · · · · · • · · · · · · · · · · · · · ·· ·· · · ······· ·Comer joint· · ··· ············· ·· ·· ·· · ·· · · ···· · · 2 

i!77~'J'r?~ M5X10 ········· · ·· ·· ·· · · ·· · ··· · · · · ·Safety socket bolt M5X10· · · ·· · ····· •· ·•· · ··· · 8 
J-t-~'31'~~ · · · · · · · · · · · · · · · · · · · · · · · ·· · ········ Comer joint·· ···· ········· · ·· · · · ·· ······ · ·· · ·· 2 
7Jl.Dv-.t. 60X40 · · · · · · · · · · · · · · · · · · · · · · ··· · ···· Aluminium frame 60X40 · · • · · · · · · · · · · ·· · · ··· · · · 2 
:x~r+rJ7' · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · End cap···· · ···· · ············· ··· ············ · 2 
D?M7t,U'M M5X10·· ............... ..... . Socket bolt M5XIO .. •·· ·••· ........ . ... .... ... 12 

ll?b?1t,U'M M5X12 · ··· · ·· ······ · · · · · · · ... Socket bolt M5X12·· · · · · · · · .... · · · .. . .. ....... 12 
7'771~ .. · .... .. .. · · · · · .. ...... .... .... .... .. · Bracket ...... · .. .. ...... · ·· .. ·· .. · .. · .... .. .. · 4 

ll?b?7t'.f*'M M6X16 •• ••••• • ........... .. .. Socket bolt M6X16 ' ""' • ' ' " ' '' ' ' " ' .... ... .. 8 
JfJ'b':f. 6 ..... · ...... ........ .......... .... .. .. Washer 6.. .... .... .......... .. ... .. .. ........ 8 

7J~:7v-M1J,71'~· · · · · · · · · · · · .. · · · · · · · ·· · · .. ·· Aluminium frame support··· .. ·· ···· ·· · .... ···· 

1!77~:171~ MSX25 · · .. · · · .... · · · · · · • · .. ·· · .... · Safety socket bolt M8X25· · • · • · · · · · · · .. • · · .. · • 6 
Jlfb'* 8· · ·· ·· · · .... .. ·· ... .. . ... · · .. ....... . . Washer g ..... ... . .. .... · ·•····· . .. ... . . ···• ·· 6 

7'77?~ · · · · · · · · · · · · · · .. · .. · · · · · · · · · · · · · · · · .. · · Bracket· · · .. · · · · · · .. · · .. · · · · · · · · · .. · · · • · · · · • · • 1 
ll?b?Yt,U'M M4XI4 ·· .. · ···· ··· · · · · · ·· · · .. Socket bolt M4X14·· · · ... . .. ... ..... . · · ..... ·· 44 
Jff1f .f. 4 ............ · .... .............. · .. .. .. Washer 4 .. · .. · .... · ...... · .... · .. · .......... · 36 

X~'?1'~'')1f-).·· .... .. .. .... ........... . . .. .. . . Movable race X· · · ........ ·· . .... .. .......... . 

X7/~J.,11·~ .... · · .... · · · · · · · · · .. · .. · · · · ·· ··· · ·Detector plate X·· · .... ··· .. · · .. · ...... · .... · • 1 
.t-:/1'' · ......... .... · · ...... ....... .. .. · .... .. Nut plate"" · · ........ . · .. .. .. . ..... ·....... . 2 

11.','1.~;tf/:X • · · · · · · · · · · · .. · · · · · · · .. · · · · · · · · · · .. · · Belt clamp· · ··· · · ···· ···· · ·· · · · ····· ··· · .. ··· • 2 
~of'~/?'11.'}~~ .... , ' "'' •• '""'"''' ••••• ••• '" ' Cog belt '' "'" ...... ''''''''" ' '''' ' •" "' ••• 

ll.'yiJ~?· ............ ...... ......... ····· · ... .. . Ball bearing·· ..... .............. .. ........... · 2 
V? • • """"''''• • • •••••oooo o o oooo o oo oo oo • • • • Shaft•••oooooooo oo ooooooooooooooo oo ooooooooooo 1 

~1'~/?'J'-1)· .. • • •• • •• • • . ... . ...... .. .......... Cog pulley· · •• .... .. ···· · · · · · .. . ... . .. . •• • • ·· · 1 

J.JI.~*·?~,f~}.f.~· M6X8 · · · · · · · · · · · · · · · · · · · · · · Screw M6XB · • · · · • · • · • · · · • .. · · · · • · · · · • · · ... · · · 2 
1!77~:17?~ M4X12 .. · · .. · · · · · · · .. · · ... · ·· .. ···· Safety socket bolt M4X12 .... · • .... · .. . · .. · ·.. 20 

.f-~'1'~···· ............................... . .... Plate····· . ... .................... . ........ ··· 1 

t!7t~:J'n~ M5X20 · · .. . . ... .......... . . . ... . ... Safety socket bolt M5X20·· ·· ·· .. ... .......... 8 
~b'-1'-lfb'.f. 5 ...... ...... ...................... Washer 5 .. · .. · ............ · · ................ · 8 
7'77?~ X (~'J.?r?> ........ .... .. . · ........ .. Bracket ........ ...... ... ·.. ..... ......... .. ... 1 

t7t~:J7?~ M6X20· · .. • · ... · · · · .. .. · .. . • .. ··· · ·Safety socket bolt M6X20· · ... · .. · . ... • · ·.. ... 4 

~b';t-fJ'1J'.f. 6 ............................ .. .. . . Washer 6···· .... .......... ·· .. .... .. . ........ 4 

7'77?~· ...... · · .. • · · · · · · .. · · · · · · · · .. · · .. · .. · · Bracket" .... ·• .. •·•· .. •• .... ·· .. ·· .. ·· .. · .. ·· I 
11.'7')/?':t't:x .. • · • ..... • · ... ........ · · · · · ·· · ···Bearing cover····· .. ·· .... · .. ·•··· · ··· · • .... ·· 2 
1!77~:17?~ M4X8 .... ...... ...... "" .... ...... Safety socket bolt M4X8 .... • " ..... • • " " .. . • 4 
7'77?~ X C?V?)· ·· ·· . . . .. . .. ······· . . .... . .. . . Bracket···· ·· ····· .......... . ....... .. ... .. . · · 

).11.'-fJ· · · · .. · · · · · .. · · · · .. · · · .. · · · · · · · · .. · · · · · · Spacer·· .. · · ·•···· .. ·· .. ·· .... · ·· .. ··· · ·····.. 2 
~~.·y•J;,?' · .. · · · · · · · · .. · · · · · · · · · .. · · · · · · · · · ··· .. · Bearing·· .. ··········· .. · .. ·· .. ···· .... ·· .. ·.. 2 
~1'~/?'7'-IJ··· ...... .. ................. •• ·· ··· Cog pulley······· · ............... .. .. . ....... · 1 

J.71'V:IJ'1'F X··•••oo•• ••"''""''''' ' '' ' ' ' "" Siide guide X· · · ·· ····•"'''" '' ' ''''' ' '" " ' " 2 
t7t~:J'r?~ M5XI6 .. .......... .... .. .. · .. · .. .. · Safety socket bolt M5XI6 .... · .... · .... . .. .. .. 2 

a.,b?Yt,U'M M5X35 .... .......... ....... .. Socket bolt M5X35 . ............ · · · · . ........ .. 
t/~3t-· ............................... . ..... Tensioner" ·· . .. . .. ........................... I 

1!7tof:IT?~ M4X10 ... · · · · · ... · .. · · .... · •· ..... ·Safety socket bolt M4X10· · · ... • · ·· ......... · · 8 

).~_,,· X· · · · · .. · · · .. · · · · · · .. · · · · · · · · · · · · · .. · · · ·Stopper X· .. • .. · · · · · · · · · · · .. .. · · • · · · · .. · .... · · 4 
y~'?-i~'')!f-).·· .. ···· .. ... ...... . ......... . · .. Movable race y ..... ... ... . .... . ...... . . ···· ·· 

Y 7/~1,11')· · .. .. . · .. .. .. · ... · · · · · · .. · · ..... ·Detector plato Y· .......... · · · ... .... · · · . .... · 

19 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



(101) 

(104) 

107 

(101) 127 (1
2\ (t) <101) 

\~(/ 
""'\ ./<104) y<1on 
128~~ (104) 

~~ 
/; 

129 130 

20 

From the library of: Superior Sewing Machine & Supply LLC



[L]X-Y-T-:1 J!,4IM C2) 
X-Y TABLE MECHANISM(2) 

Fig ~9! ftii~::J-1-= 
no. Mod. Parts no. 

L 101 MH50A2456 

L 102 M96001001 

L 103 MH50A0683 

L 104 M95001017 

L 105 MH50A9758 

L 106 MH50A3454 

L 107 M90511050 

L 108 MH50B0758 

L 109 M95004017 

L 110 MH50E0849 

L 111 M98002017 

L 112 M90823050 

L 113 MH50B1758 

L 114 M96002001 

L 115 MH50B2722 

L 116 MH50B3758 

L 117 MH50A3456 

L 118 MH50A0352 

L 119 MH50E1849 

L 120 MH50B4758 

L 121 MH50A1390 

L 122 MH50A2682 

L 123 MH50B5758 

L 124 MH50A2523 

L 125 M95014017 

L 126 MH50A1778 

L 127 MH50A2454 

L 128 MH50B6758 

L 129 MH50B7758 

L 130 M95006021 

L 131 MH50A2920 

L 132 M94040021 

L 133 M94001017 

L 134 MHSOA1477 

L 135 M91606022 

L 136 MH50A0484 

L 137 M95005017 

L 138 MH50A0408 

L 139 MH50A1484 

L 140 MH50A1408 

Description l!l:ii: 
Amt Reg. 

"'1'}':11l · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · • • · · Ball bearing· · · · · · · · · · · · · · · • • • · · • · · · · · · · · · · · · · 7 

J.J~1;;f;"~:t1HJ;t.:t' M6X8 · · · · · · · · · · · · · · · ···· · · · Screw M6XB· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 8 
1:71\~,.)1,~9'-( ...... · .... · .... · .. .... · · ...... .. Spur gear · .... · ...... · .. · ...... · ...... ·.... .. 2 

t!7ftlh~ M5X20 .. · ........ · .. .. · · · ........ · Safty socket bolt M5X20 · .. .... · · · .. · · · .... · · 16 

;f77'7'T?~ · .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · .. ··Bracket· · · · · · · · · · · · · · · .. · · · · · · · · · · · · · · · .. · · · 

;f;'-JI,XJ"?-(;..· .. · · · .. · · · · · · · · · · .. · · · · · · ·······Ball sprine " · · · · · · .. · .. · · · · · · · · " · · · · · · · · · .. • 

tll'4+f:b'-* 5· · · · · · · · · · · · · .. · .. · · .. .. · .. · · .. · · Washer 5· · · · · · · · · · ...... · · · · · · · .. · · · · · · · · · · · 18 

"'71J;_,~·7"7h~ · · · · · · · · · · · · · · · · · · · · · · · · · · · ···· Bracket ·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
t!7ftl'T?~ M5X16 ...... · .......... · .......... Safty socket bolt M5X16... ........ . .... .... . 14 

Xt7t';..?'t-9?:;?f X ...... .. · .... · .. · ...... ·· Motor complete X .. .... · .... · ...... · · ...... .. 

i!7f·fJhl- M8X30 · · · · · · · · · · · · · · · · · · · · · · · · · · · · Safty socket bolt M8X30· · · · · · · · · · · · · · · · · · · · · 4 

1;:h"4+f:b"-* 8 · · · · · · · .. · · · .. · · · · · .. · · ·• · · ·· · .. · Washer 8· .. ·" ........ · · · · .. · · · · · · · · · · · .. · · · 4 

-f-97"7,.11- · · · .. · · · .. · • · · .. · .. · .. .. · ...... · · · Motor bracket · · .. · · .... · · · .. · · • · · · · · · · · • · · .. 1 

J.JI,1;;f;'~:t1HJ.t-:t' M6X6· · · · · · · · · · · · · · · ····· ·· Screw M6X6 · · · · · · · · · · · · · · • · · • · · · · · · · · · · · · · · • 4 

1:71\~·JI,~:t3~ · · · · · .... · · · .. · · · · · · .. · · · .. · .. · · Spur gear·· ·· ······ .. ···· .... •··· ·• · · ··· .. ·· 2 

"7•J;,~·7'7'T7~ · · · · .. · · · .... · · .. · · · .. · .. ·· .. .. Bearing bracket·· .. ·· .. ·· .... ··•··· • · · · · .... • 2 

""1 1};..~· .. • • • .. • • .. • ...... • • • • .. • • • • • • • .. • .. • Ball bearing · · · · .. • · .. · .. · · .. ··•·····•··· .. ··· 2 

i!?l-:h7-" · · .. · · · · · · · · .. · · .. · · · · .. · · · .. · · · .. · Sot collar · · ·· · ···· · ··· .. · .. •······ · ·•·· .. ··.. 2 
AT7t';..~·-f-?~1;9f Y· .... .................... Motor complete y ........................... · 

-f-97"7,.1~ · .. · • .. · · · · · .. · · · .. .... · · .. · • · · · .. Motor bracket· · .. · · · · .. · • · · · .. · · · .. · · · · .. · · · 

Y ~!-'~:,.·~ · · · ... · · · · · · · · · · · · · · · .. · · · · · · ..... · Drive shaft Y· .. · · · · · · .. · • · · · · · · · · .. · • · · .. · · • 1 

9-(1;;..~'7'-1}· • .. • .. • • • • • • • • • • .. • .. • • • •••• .. • .. Cog pulley"· .. ·· .... · · · · .... ·•· ·· · · ····· .. ·· 2 

7'-1J · 4'77'7,.11- · · .. .. · · .. · · .. · .. • · · · · .. • .. · · Bracket · · • · .. · • .. · .. · .. · · · · · · .... · .. · · · .. · · · 

9-(1;;,~·"·~1-· ... · · · ... · · .. · ... · .. · · · · ···· ... ··Cog belt · .. · · .. · .. · .... · ··· .. ··· .. · ··• ..... · · 1 
t!7ft:.~hl- M5X14· ................ · .......... Safty socket bolt M5X14............... .... .. 8 

,.,·J~~.t+t:J:- · · .. · · · · · .. · · · · · · · .. · .. · .. · .. ·· .... Belt clamper · · · • .. · · · · ·" · · · · · · · · · · · · · · · · · · · · 2 

:.-·:~~F~:,·~· .. · · · .... · · · .. · .... · .... · · · · · · · · · Shaft·· · · .. .. · .. ··· .... • · •·· · .. ··••·• .. ·•· .. · 

7'-IJ7"7hl-· · · · · · · · · · · · · · · · · · · · · .. · ·· .... · .. ·Bracket·· .. · ··· · · .. ·· ...... · .. ··· .. ·····•··· 
t':l:.-3':17"7'171-· · · · · · .. · · · .. · · .. · · · · · · .. · .. · · · · Tension bracket· .. · .... •··· .. ·· .. •· .... ·· .. .. 

ll?:h~rt14;f;'M M5X30· • · · · ••••• •· ········· · ·Socket bolt M5X30·· · ··••• · · •••• · · · · · · · ·· · · ·· 

X7-fl-":h"-(f Y· • • · · • · · · · · · · · · · · · · · · · · · · · · · · · · · Slide guide Y· · · · · · • · · • • · · · · · · · · · · · · · · · · · • • · • 2 
D7:h?Yt14;f;'M M4X14· ...... · ............... Socket bolt M4X14 ........................ ·.. 26 

i!7'f.t'Jh~ M4X10 ............... .. ........... Safty socket bolt M4X10 .............. • • .... · 8 

A~':/1\• Y · · · · · · .. · · • · · .. · .. · · · .. · · · · · · · · • • · · • • Stopper Y · • · · · · ...... .. · · .... · ...... • .. · • · · • 4 

D?:h?1t14;f;'9;..;f;'JI,I- M3X10· • • • · • · · · · · • · · · · · · Screw M3X10· · • • • • • • · · · · · · · · · · · · · · · • • · · · · · · · 2 

4:.-i!':IX.f':IT" • •• • • • • • • • · • · • • • · · .. • .. •·•· .... ·Detector .. ••••• .. · .. · .. ··· .. •·••• .. · ·•· .. •·· 1 
i!7f.f'Jhl- MSX10 ... .. · ...................... Safty socket bolt M5X10· · ........... ·.. ... .. 4 

'1':1:.-:~'f-( • .. • .. · · • .. .. · · .... · · .. • .. · · .. .. .. • Detector bracket·· ··· .. · · · .. · .... · .. • · · · · · · · 

4':1i!1X.f7f · ... · · .......... · ... · ... · ..... ····Detector· .. .... .. ·• ..... ·· ..... ••· .. ···· .. ·· 

'T':I:.-:~19'-f· · · · ·· · · · .... · · ..... · · .. · · · · ....... Detector bracket"· .... . ····· ...... . ·• · ... • .. 

21 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



101 

[MJ IJ1'H-Illl 
WIPER MECHANISM 

102 

106~ ~ 
~ 120 

107~ 

108----0 

109----i 
110----0 

111-----§ 

112 ~ ~ <:( (112) 

113____=JJ 

22 

128 
129 v 130 ,/ 

137 (103) _/"N 
030) 133 J 1

} 135 
l ~~ 136 

132 '1{ 
123 134 , d <13 ) 

124 

~ 125 

From the library of: Superior Sewing Machine & Supply LLC



[M] 'J-( ~~-·­
WIPER MECHANISM 

Fig ii:Y! ftll.l'l!:::~-r 
no. Mod. Parts no. 

M 101 MHIOA0484 

M 102 MH50A2339 

M 103 M91054004 

M 104 MHIOE2519 

M 105 M91334004 

M 106 MH50A0417 

M 107 M90631050 

M 108 M90634050 

M 109 MHIOA0700 

M 110 MH10A0915 

M 111 MH10A5477 

M 112 M90910033 

M 113 MHIOA0571 

M 114 M90932015 

M 115 MHSOA0910 

M 116 MHIOA0981 

M 117 M90901045 

M 116 MH10A0729 

M 119 M90908003 

M 120 MHSOA0982 

M 121 M96002017 

M 122 MH10A1530 

M 123 M90505065 

M 124 MH10A0980 

M 125 M90806002 

M 126 M91305080 

M 127 MH10E3519 

M 128 M90422050 

M 129 M90424053 

M 130 M91007045 

M 131 M96010052 

M 132 M90421050 

M 133 M91005022 

M 134 M90434060 

M 135 M90512065 

M 136 MH10A2701 

M 137 M94007099 

1'1 
AA Description 

;t:t;!;"~/~4?f~a · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Stop switch assy· · • · · · · · · · · · · · · · · • · · · · · · · · · · · 

lUi 
Amt. Reg. 

1:11\·- · · · · · · · · ·· • · · · · · · · · · · · • · · · · ·• · · • ······· · Cover· .. . ··· ·· · ····· ··· · · ········ ·· · ··· ····· 1 
SW- PWi7'Ht"';f.:t' M4X8· · • · .. ·· · · ······ ··· Screw M4X8 · · · · · ·· · · · · · · · · ·· · .. · · · · · · · ··· ·· · 4 

'J41\'-'JL-J·W?~ · · · · · · · · · · · · · · · · · · · · · · · · ··· · · · Wiper solenoid assy · .... · · · · · · · • · .. · · · · · · · · · · 1 

SW- PWi7<-it"";f.:t' M3X5 · · · · · · · · · · · · · · · · · · · Screw M3X5· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 

J' I. 'J · · · · · • · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Rubber cushion· · · · · · · · · · · · · · · · · · · · · · · · · .. · · · 2 

a:IJ'""'t'1J';f. 6· · · • .... · ·· · · · · ·· · · •· ·· ·· · · • ··· ·· Washer 6 ....... · · · · · ... · · · ·· · · · · · · · • · • · · · · • · 2 
1f'1J' :f.· · · .. · · · · · · · · .. · · · · · · · · · · · .... · · • · · • · · · Washer· .... .... ····· .. ·· .... · .... .. .. ··· ··•· 

I\' :f.··· ·············· · ·· ······· ······· ······ · Spring··· ·· ······················· · · ··· ······ 

');,~······ · ·· ··· ··· ..... . ·········· .......... ·Ring········································ · 

~~?/\• · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Stopper · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 

t';,;f.:t' 9/64(40)X4· · · · · · · · · · · · · · · · · · · · · · · · · · · Screw 9/64(40)X4· • · · • · · · • · · · • • • · · • · · · · · · · · · 3 

']""'r· · · · · · · · · · · ·· · ·· · · · · · · · · · · · · · · · · · ······ · Connector·· ·· ·········· ·· ·········· · ········ 

t7:f.:t·~·/1"" 9/64(40)X9 · · · · .. · · · · · · · · ····· .. ·Screw 9/64(40)X9· • • · .. · · · · · · · .. · · · · · · · · · ... 

')/?· · · · · · · · · · · · · · · · · · · · · ·· .. · · ... ·········· · Thread wiper connecting rod ··· · ···· · · ········ 

'J-{1\'-r'Jr' · • • • .... · · · · · · · · · · · · • • · · · · · · · · · · · · • Wiper adapter········· ··· ········· · · .. ······· 

t?~ 9/64(40)· .... · · · · · · · · · • · · · • · • • · · · · • · .. · · Nut 9/64(40)· · · · · · · · · · · · · • · .. · · .... • · · · · · • • · 

t;f-1)/\.;f. · · · · · · · · · · · · ·· · · · · · · · · · .. • · · · ·• · •··· .. Spring·· .. ···· · •·· ·· ··· · · •····•·· ... ·····••·· 1 

<JI.t7:f.V 9/64(40)X6 · · · · · • · · · · · · · · · · · · ······ · Screw 9/64{40)X6· • · · · • · · · · · • • • • • • • · · · · • · • • • · 2 

'J-{ 1\. -~•J1t4 ~ · · · · · · · · · · · · · · · · · · · · · • • · · · · · · · · Wiper setting plate· • • · • • · · · · · · • · • • • · · · · · · · · · · 

i!JT·fJh~ M6X12· ... .. ····· · ................ Safety socket bolt M6X12· .................. · 2 

'J-{ 1\. -:,·? · · · · · · · · · · · · · · · • · · · · · · · · · · · · · · • · • · · ·Wiper shaft· · • · · · · · · · · · · • • · • · · • • • · · · · .. • • · • • • 

E1J·~~;I'J 5 .. · · · · · · • · · • .. · • · • • · · · .. · • · · · · · · · · · E-type retaining ring 5· · · · • · • • · · .... • • · · · · · · • 

'J-{1\·-· • · • • • • • · · .... · · • · · • • • • • · • • · • · • · ··· ·· ··Wiper·· · ·· ······ ··· · .. •·······•···•········· 

t7:f.:t' 1/8(44)X6· · • • · · • · · · · · · · · · · · · · · · ·······Screw 1/ 8(44)X6· · • · · · · · · · · · · · · • · · • · · · · · · · • · · 

J'J.i!/ 1/> 13· • · • · · · · · · · · · · · · · · • • · · · · · • · ·······Rubber plug t/> 13· · · · · · · · • · • · · • · · · · · · · · · · · • · • 1 

-{~J.JI,;I'JL-N~"?~· • · · .. · • · • · · · · · · · · · · · .. ····· ·· Thread release solenoid assy· · • • · • · • • • • · · · • • • 1 

Jlf1J':f. 4 .. · • · · · · · · · • · • • • · · · · · · .. .. · · • · · · .. · · Washer 4· · · • · · · · ·· · • • •• · · · .. · · · · · • • · · • · · • • · · 2 

1\'.;t.l)"'h'* 4 · · · · · · • · · · · .. · · · · · · · · · · · · · · · · .. · · · Spring washer 4 · · · · · · · · .. · · • · · · · · · · · · · · · · • · • · 2 

t-;~ M4· · · · · · · · · · · · · · · · · .. • · · · · · · • · · .. ·······Nut M4· · · · .. · • · • · · · · · • .. · · .... · · · · · · · · · · · · · · 3 

1f1J':f.· · .. · · • · · · .. · · · · · · · · · · • · • · • .. · · · · · · · · .. Washer ·· ·· ····· ··· · ··· ······ .. ···· ········ ·· 1 

~1J'""Ij-'1J':f. 4· · · · · · · · · .. · · · · · • · · .. · · · · · · · · • · · · Washer 4 · · · · · · · · · · · · .. · · · · • · · · • • • • · · · • • · · • · • 2 
ll?1J?;(i'M M4X12· · · ......... ·· · · ... · •· · •· · · · Hexagon head bolt M4X12 ·· ••• · • · · ·· • •••· ·••• 
t";, .... . ........... .... ...................... Pin········ ·· · · ·· · ····· ..................... . 

Eh'~~~? 3· · • • • • · .. · · · · • · .. · • · .. .. · · · · • • • · .. · E-type retaining ring 3· · · · · • .. · • · · ... · · · · ... · 

1\. ;t. • • • .. · • • • · • · • • · · · • · · • • • · • • · • · • · • • · · • • • • • • Spring· • • • · · · · · • • • • · • · · · · · · · • • • • • • · · • · · · · · · · · 
t-{ll/?IJ?J" AB-6N· · .. · · · · · · · • .. • • · • • · .. • .... Nylon clip AB-6N· • • • • · • • .. • · · · • · • • · .. · .. • · · · 

23 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



!NI M;dltiM 
OIL LUBRICATION MECHANISM 

101 

24 

From the library of: Superior Sewing Machine & Supply LLC



[NUUb81t 
OIL LUBRICATION MECHANISM 

FiR llt!l! ftl!fA:::J-t: ~ ~ Description I! :iii 
Amt. Reg. no. Mod. Parts no. 

N 101 MS03A2780 

N 102 MH27A2780 
N 103 M91054004 

N 104 MHIOA6740 
N 105 MH25A0740 

N 106 MFBOA0780 

N 107 M90573080 
N 108 MP40A1740 

N 109 MH27E1688 

N 110 MH27E3688 

N 111 MH10A7740 

N 112 MFOOA2780 
N 113 MH27E1148 
N 114 MH27E0688 
N 115 MH27E2688 

N 116 MH27A0740 
N 117 MH27A1780 
N 118 M91071004 

N 119 MH27A0780 

N 120 M94007099 

N 121 M91056004 

N 122 MN10A0135 

N 123 MH27A0500 
N 124 MF13A0135 

N 125 MH27A0225 

N 126 MH27A0691 

N 127 MH27A0516 
N 128 M91101085 

N 129 M92004002 
N 130 M94003021 

N 131 MN60A0620 
N 132 MH27E4688 
N 133 MH27A0148 

N 134 MG30A0700 

N 135 M91008035 

N 136 MH27E5688 
N 137 MS10A1691 

N 138 MS10A1742 

*J~f · · · · · · · · · .. · · · · · · · · · · · · · · · · · · · .. · · · · · · · · Holder"·· .. ···· .... · ······ · ·· ·· · · .. ···.... .. 2 
;j;J~f · · · · · · · · · .. · · · · · · · · · · .. · · · · · · · · · · · · · · · · · Holder·· .. ··· · · · "· .... · · · · · · · · · · · .. · · .. ·.. .. 1 

SW-PW:i7~1't~~o·;t.;..· M4X8·· ·· · · · · ·· ·· ·· · ····Screw M4X8· · ·· · · · ··· · · ·· ·· · · ······· ········ 11 
71}~~· · · · · · · · · · · · · · ·"" · ..... · · · · ... · · ·· · · · ·Felt· .... ······ ·· ·· · · .. ··· ·· · · ····· .... ·· ... · 

71}1.~ · · · .. · · · · · · · · · · · · · · · · · · · · .. · · · · · · ·· ··· ··Felt···"· · .. · · · ... · · · · ·· · ·· ... ·· .... ··· ... ·· 

;j;Jl,f · · · · · · · · · · · .. .. · · · · · · · · · .. · · · · · · · · · · · · · · Holder"·· "· ·· · " ·· · .. · ·· · ·· · · · ·· .... ··· · ·· · 3 

J'J.t:, 1/15.7· · · .. · · · · · · · · · " · · · · · · · · · · · · · · · · · Rubber pluf! 1/) 5.7· · · · · · · · · · · · · · · · · · .. · · · · .. · · 2 
7J.JI.~···· · · · ·········· ·· · · · ······ · · · · · ·· · · ·· · Felt · · · · · ··· · ·· ·· ····· · · · · · ·· ···· ·· · · ···· · · ·· 2 

l\'1'7't-t?~ (t1ltlti)· · · · · · · · · · · · · · · · · · · · ······ Oil pipe assy (presser foot) · ·· · · ·· · ·· · ······· · 

/1'1'7't-t?~ (tJ;,J.)· · · · · · · · · · · · · · · · · · · · · · · · · · · · · Oil pipe assy (circulation) ··· ········ ·· ········ 

71}1.~· · · · · · · · · .. · · · · · · · · · · · ·· · · .... · · ·· ··· .. ·Felt .. ···· .. ·········· ·· · ·· ... · · ·· ·" .. ······ 
;t;J~f .. "· · · .... · · · · .. · .. · · · · · .. · · · · · · · · · · .. · Holder···· .. ········· ··· ·· .. ·· ····"··· .. • · .. 
/1'1'7't-t?~ (1\l);f;'?)· · · · · · · · · · · · .. · · · · .. ·······Oil pipe assy (needle bar)·· · · · " · · ·"· .. ·· .. ·· 
1\'0't-t?~ (~~o:,;..;,IJ;,)· ...... ...... · .. .... .. · .. Oil pipe assy (eccentric cam)""· ...... · .... · 

i\1'7't-t?~ (ttJ;tlJ'I;I~n.) · · · · · · · · · · · · · · · · · · · · · · Oil pipe assy (presser foot bushing)· · · ········ 

7IJI.~ • •• oo• • ' '"' ''"'""" oo " ' '' ' "'''" ' ' Felt•' ''" " "" ' " " ' ' '' '''"''" "" ' '""' 

*.n,~· · · · · · · · · · · ·" · · ·" · ·" ·" · ·" · .. · · · .. · · · Holder·" ··· .. · · · · · · · · · · .. · .. · · · · · · · · .. · · .. · · 

SW-MW7'7~-tt~~o';t.;..· M4X8 · · · · · · · · · · · · ···· · ··Screw M4X8 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
*JI,f ·" .. · · · .. · · · · · · · · · · .. · · · ·" · · · · · · · · · · · · Holder"· · · .. ····· · · · .. · ·· ··· " ··· .. · .. · ·· .. · 1 
t1'o:,?1J•J7' AB-6N" · .. · .. . .. · .... .. .. ... ... ·Nylon clip AB-6N .. · ..... ... ... .. .. ....... · · · 2 

SW-PW7"7~1't~~o";t.~i M4X10· .... .. .... ·· .. ···Screw M4X10 .... .. ...... · · .. .. ..... . .... ··.. 5 

Y:i?~F .. · · · .. · · · · · · · · · · .. · · · · · · · · · · .. · · · · .. Oil gauge·"········· · .. ·········· .... ·· .. ··· 2 
J'l.t!!/ l/)25•oo•••••••"''"' ' ' "' .. ......... . Rubber plug 1/)25••••• •"'' '" ' '' ' '"' "''' •• 

Y7'7~F .... · · · .. · · ··· · · · · · ·· . ... .. · .. · · · .. " Oil gauge· ... ·· ··· · ·· . .... ·· ······ ... ··· ... ·· 

?fJ?~~j'· · · · ·" · .... · · .... · · · .. · · · · · .. ·· · ···Floater······· ···· · · .. ·· · · ··· · · · ·· · .. · "·· .. · 

'JJ7~ti '~'T,~· · .. · · · · · · · · · · · · · · · .... · · .. ··· .. ·Gasket for bottom cover· .. · · ······ .. · .. ··· .. · 

'JJ7~· · · .. · · · · · · · · · · · · · · · · · · · · · · · · · · .. ·· ·· ··· Bottom cover···· ··· ·· .. · · · · .. · · ·· · .. · · .. ···· 

0 1)!/f · .. · .. · · · · · · · .. · · · · · · .. · · · · · · · "· · · · · · · 0-ring· · .. · · · · · .. · · · · · · · · · · · · · · · · ·" · · · · · "· · 
t;;t.;..· 5/16(24)X8 .... · · · · · .. · · · .. · · · .. · · .. .. · Screw 5/16(24)X8· · · · · · · · · · · · · · · · .. .. · · .. · .. · 

ll1MYt1U'JI.~ M4X12· · · .. · · · · · ·· · · · ·· ·· ·· ·· Socket bolt M4X12· · · · · · . .. · .. . ·· ..... · · ··· · · 10 

t1'o:,?IJ1:i AB-5N· .......... ·· ...... .. ·· ... ·Nylon clip AB-SN .. · .. . ....... · ............. · 3 

/1"1'7't-t?~ (tJ;,J.) · · · • • • · • • · · • • • · .. · · .. • · · · · · · · Oil pipe assy (circulation) · · · · .. · · · .. " •" · · · · · 
t-t·· · · ..... · ···· ·· .. · · · · · · · · · ·" · · · ... · ·····Oil braid········ .... ·· .. ·········· ..... ······ 

';IJI,~.:\'1\·;t. .. · · · .. · · .. · · · · · · · · · · · · .. · .. ···· .. ··Spring· .. ·········· .. ···· ·· · · ·· ··· .. ····· · ··· 

J.1J3?f3')t';l;t.;..· · · · · · .. · · · .. · • · · · · · · · · · · · · .. ··Oil acijusting screw·· .... ········ · · .. ······ .. · 

/1.1'7)xJI,~?~~T" · · · .. · ·· · · .. · · · · · .. .... .. · .. Oil pipe complete"· · · .... · .. · .. · .. · .. .. · .. ·· 

tl'~'r:l~ ...... · · · .. · · · · · · .. · · · · .. · · .. · · ······ · Gasket" · · .. · ········ .. ····· · ··· · .. ·· · · .. ·· • 

77'77'~ · · · · · · · .. • · · · · · · · · · .. · .. · · · · · .. ·" · · · Cap· · · · ·· .... · ·" .. ······· · ···· .. ·· .. · · .. · · · 

25 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



~ EfiE'IIIIfi 
CABLE AND AIR COMPONENTS 

102~ 

101 

120~ 

26 

1 ~--- 902~ rr f:-122 i 
I 
I 

I . I 

~103 

From the library of: Superior Sewing Machine & Supply LLC



[P] Ji!fi·Ji!tfDOfHi 
CABLE COMPONENT & PNEUMATIC CONTROL UNIT 

Fig JtJ! fti!~:::J-1-= ~ :B Description ~it 
Amt. Reg. no. Mod. Parts no. 

p 101 
p 102 
p 103 
p 104 
p 105 

p 106 
p 107 
p 108 
p 109 
p 110 

p 111 
p 112 
p 113 
p 114 
p 115 

p 116 
p 117 
p 118 
p 119 
p 120 

p 121 

p 122 

p 901 

p 902 

t.1H50A3339 P/\· ~:1111'- · ...... · · .. .. · · · .. · · .. .. · .. .. · · · · .. Print circuit board cover·" ........ · ........ · 1 
t.190991002 t7-*:t' t.14X12 ....... · .. . · · · · .. . .. ...... · · .... Screw M4X12· .. .. · · .... · .... · .. · ... · ..... ... 2 

M90990002 tj;t.:,· t.14X8· · .. · · · · · · · · · · · · · · · · · · · · · .. ····· · Screw t.14X8· · · · · · · · · · · · · · · · · · · .. ... · · · · · .. · · 4 
t.194002017 i!7T('J'r7~ t.14X8 .... · .. .. .... · ...... · .. ...... Scfcty socket bolt M4X8· .. · .. · ...... .. .. .. · · 6 

MH10A3508 

MH10A4508 

M850G2SOL 

t.191057004 

MBBOA0366 

MBBOA2352 

M91056004 

MH50A5601 

MH50A6601 

MH10B2339 
MH1081339 

i!1'/?t'~t~?~'T 15P .. . .. · ..... · ·· .. .. ... . .. Connecting cable assy 15p .. .. .. . ........... . 

i!1'J'?·f'~t~?~'T 12P ........ · · .. . · ··· ·· .... ·Connecting cable assy 12P .. · · .... .... .... · ·· 
'JvJ·W~I\';.t PLK- G2- SOL .. · · .. .... · .. · .. · ... Print circuit board PLK-G2- SOL .. · ......... . · 

SW-PWtJ"Ht"'-*:t' t.14X20 · · · · · · · · · · · · · · · · · · Screw M4X20 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
?~'":lf7'":/:tJ. · .. · · · · · · · · · · · · · · · · .. · · · · · · · · · · · · Nyion bush .. ···· · · ··· ···· · · .. · · .. .. · .. · .. ··· 

?~'":lf7'":/:tJ.· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nyion bush ······· .. ····· ···· .. ·· · ·· ·· · ··· ·· · 

SW-PW Pt,.,·,:t.:,· t.14X10 .. .. · ... · .. .. . ·· .... .. Screw M4X10 .... .. .. ... . .. . .... .. .. ........ · 

~1\·~p}':l~-{'· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ···Print circuit board adapter···· ················ 

J.:f.?,~IJ'jl~{, .... · · .. · · · .. · · · · · · · · · · · · · .. · · .. Connector panel····· ···· ·· · · .. · ··· .. ········ 

f.;l.,-:bl\·-· · .. · · · · · · · · · · · · · · · · · · .. · · · · · .. · · · Duster cover···· .. ··· .. · ·· ···· ·· · · · ········· 

, • .;1.,-:IJ/\'-· · .. · · .. · · · · · · · · · · .. · · · · · · · · · .. · · · Duster cover · .... · ··· · ··· · ·· · ··· ······· · · .. · 

K14t.119400102 7J.'j.(~J7· · · · · .. · · · · .. · .. · · · · · · · .. · · · .. · · · · .. Ferritic core · · · · · · · · · ·· .. ···· · · .. ·· .. · .. ·· · ·· 
M97358099 ~-7'MSOL~/\·~-r·~~·~)CE3') · · · · · · · · · · · ···· ··Cable( SOL power) forCE ····· ······ · · · ······ · 

t.197320099 'r-7'J&.(SOL~/\· :r,.,~J·o)) · · · · · · · · · · · · · · · · · · · · · · · Cable(SOL signal pulse) · · · · · · · · · · · · · · · · · · · · · · 

1 

5 
5 

5 

MH50A1508 XY.I~J--;·'r-7'JI.· .. .... · · · · .. · .... · · · .... · .. · XY encoder cable·· ...... ··· ··· · · .. ···· · · .. · · 1 

M95003017 i!7t('J'r'~ t.15X8 .. · .. · · .. .. · · · · .. .. · .. · ·· .. ··Safety socket bolt M5X8 · .. · · .... · · · · · · · .. · · · 2 

MH50A0598 -r·~:,·,.,·~~ 1J1'r1''· · · .. · · · .... .. .. · · .. .. · · .. · .. Solenoid valve mounting plate · · .. ··· .. ····· .. · 1 

M91066004 SW-PW7'7'Ht,.,·,:t.:,· M4X25· · · · · · · · · · · · · · · · · · Screw M4X25· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 

MH50A2508 XY'E-,'r-7'11-i!":l~· · · · · • · · · · · · · · · · · · · · ··· · ····XV motor cable set·· · · ·· · · ·················· 
MH50E1599 t·~:,·,.,·~?~,t· .. · · · ·· ... · · · · · ·· . ..... · · .. ··· · Solenoid valve complete" .. .. · · · ..... ····· .. • 

27 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



~ .:r-1Ji,IJfi(1) 
TABLE & STAND 

104~ 
112A 

28 

From the library of: Superior Sewing Machine & Supply LLC



(0]-T-:1 Jl-fll{i 
TABLE & STAND 

Fig iA:J! Sll.il!::J-t: Description lt:il: 
no. Mod. Parts no. Aml Reg. 

a 101 M90503036 ~7~~~; M5Xl0· · ····· · ····· · · · ·· ··· ·· · ·· ·· · · · Screw M5X10····· · ·· .... · · .... · · .... · ...... · 10 

a 102 M90403036 ~7~~~· M4X8"· ........ ..... ..... · ······ ·· · · Screw M4X8 ··· ··· ... ·· · · ·· · ·· ·· •··· ··· ····· · 14 

a 103 MH50A0797 ;J;J'~-~ .. · · .. · · · .. · · · · .... · · · · · · · · · · · · ····· ·· Protection sheet· .. ·· .. · ··············""··· 

a 104 MF20A0130 77'7t';, .... · ...... · .. .... · .. .... · · .... · .. ·.. Oil bottle· .... · .... · .... ...... .. .. .. · .... ·· · 1 

a 105 MB50A1972 ~~?-· · · · · · · · · · · · · .. · · · · · · .. · · · · · · · · · · · · · · · Caster" .... ······ .. ·· .. ····· ·· ···· · .. · ····• 4 

a 106 M90823050 ~:lf-1'if1J'~ 8· · · · · · · .. · · · · · · · · · .. · · · · .. · · · · · .. Washer 8 · .. .. · · · · · .. · · · · .. · · .. · · · · · · · · .. • .. · 16 

a 107 M90803053 ll'~lfh'-1- 8 · · · · · · · .... · · · · · · · ... · · · · .. ··· .... Spring washer 8· .. · · · .. · · · · · · · · · · · .. · · · · · · · · · 16 

a 108 M98021020 ll':lh?;J;')I.~ 8X20· .. · · · · .. · .. · · · · · · · · · · · · ···· .. Hexagon bolt··"·· .. ·· .... · · .. ·· ····· · ······ 18 

a 109 M92002050 ~h'-1'-tt'h'-* 20 .. · .. · · .... · · · · · · · .. · .. · · · · · · · · · Washer 20 .. · · · · · .. · • · .. · · · · · · · · · .. · · · · · .. · · · 6 

a 110 M95021045 t-J~ M20· .. · · · .. · · · · • · · .. · .... · · .. · .... · · · · · Nut M20· .. · · · · .. · .. · · · · · · • · .'. · · · · · · · · · · .. • · · 6 

a Ill MA30A0166 y~·\'~?-77~· · · · .. · · · · · · · · · · .... · · · · · · · · · · · .. A<tiustor · .. · · .. · .. · · · · · · · · · · · · · · · · · · · · · · · · · · • 6 
a 112 ME40A0983 7-t'J~?LA.':~.v-?· · · · · · .. · · · .... · ...... · .. ····· .. Filter regulator·· .... ···· ·· ·•···· .. · ·· ····· .. · 

29 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



[BJ #11~(1) 
ACCESSORIES(1) 

101 

~/ , ,. 

105 

~ 

120 

1~ 

131 132 

/ ~ 
133 

J 

117 

30 

From the library of: Superior Sewing Machine & Supply LLC



(R] # Ji.Ha(1) 
ACCESSOR!ES(1) 

Fig i&::!l ~.fl.:::J-1-! 
no. Mod. Parts no. 

R 101 MS02A0128 

R 102 MF2580123 

R 103 MH10A3FUS 

R 104 MH10A2FUS 

R 105 MF17A0565 

R 106 MH40A1397 

R 107 MH50A0613 

R 108 MBBOA2620 

R 109 M91056004 

R 110 MB60A1620 

R 111 MS05A1976 

R 112 MS05A0976 

R 113 MS01A1976 

R 114 MS02A2976 

R 115 MS02A1976 

R 116 MS02A0976 

R 117 MH10E0193 

R 118 MH50A0352 

R 119 MB02A1608 

R 120 MF04A0608 

R 121 MFOOA0608 

R 122 MS02A0479 

R 123 MM10A1479 

R 124 MS10A1976 

R 125 MS10A2976 

R 126 MF10A0149 

R 127 MF06A1620 

R 128 MB60A0201 

R 129 MH27A0409 

R 130 MH27A6476 

R 131 M91056004 

R 132 M91010089 

R 133 MA30A0571 

R 134 MH50A0567 

R 135 MH50A0454 

R 136 MH50A1352 

R 137 M90403036 

R 901 MH50A1613 

R902 MH50A1454 

Description !ll!l 
Amt. Reg. 

~'l:II\1J DPX171118· · · · · · · · · ·· · · · ·· ·· · · · ·······Needle OPX171118· · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 
*'t';,. · · · · · · · · .. · · · · · · · · .. · · .. · · · · · · ···· .. · .. Bobbin··· .. ·· .. · .. ··· ·· .. ····· .. · ··· .. ··· .. · 3 
t:~-;%.' 2.5A· · · · · • .. · · · · ... · · .. • · .. · ·· ... .. · ;· Fuse 2.5A ...... · ... · .. · · · · ........ · · · · · .. · · • 
t:~-;%.' 20A .. .... · .. · .. · .. · .. · .... · · .... · .. · .. Fuse 20A ........ · · .. · .. · .......... · · · .... · .. 

M~'fEI')i!.(~· .... · · .. · .............. · ........ Speed command disk actiusting plate .. ·· ..... .. 

')l,.';,~?i-3::.. · · · · · · · · · · · · · • · · · .. · .. · · · · · .. ·····Cushion· .. ····· .. ····· · ···· · ····· .. · .. ······ 

~')7'ftftJ: · · · • · · .. •• · · · · · .... · · · · ... · · .. · · .... Head rest"'··· ... ············ .... ····· .... · 

t.(fJ;..~•J77' AB - 10N· · · · · • · • • · · · · · · · · · · · · · · · · · Nvlon clip AB-10N· • · · · · · · · · · · · · · · · · · · · • · • · · · 1 
SW-PW7'7~1't"',t.;,· M4X10 · .... · .. · ..... ·· .. Screw M4X10· .... · ..... · .. · · .. · · ........ · · · · 2 

t.(fJ;..~1J?i AB- BN .... • .............. · .. · .... Nylon clip AB-BN ............ · .. · ... · · · .... .. 

ll?h~*·')l,.;..f 6 .. · · · · · · · • .. · · .. · · .. • · · ······ .. Hexagonal wrench 6· · · · · · · • · · · · · · · · · · .. · · .. · · 
ll?1.J~;f;'')j,;,f 5 .. · .. · ........................ ·Hexagonal wrench 5 ........................ .. 

ll?h~*'')j,;,f 4" .... · · .................. · .... Hexagonal wrench 4 " · ...... .. · ............ .. 

D?h~*·')(,;,f 3· · · · · · · · · · · · · · · · · · · · · · · · · .. ····Hexagonal wrench 3· · · · .. · · · .. · · · .. · · · · · · .. · · 

ll?:l.l?*'')(,;,t 2.5· · · .. · · · · · · · .. · .. · · • • · .. • • · · · Hexagonal wrench 2.5· · .. • • · · · .. · .... · · · .. · · · 

ll?h~*'')(,;,f 2· .. · .. · • • · · · · .. · · ...... ···· ·· .. Hexagonal wrench 2 · · · · · · · · · • · · .. • · .... · .. · .. 
1'~'tf1'~~'T"" ............................ Cotton stand assy" ........ · .............. .. 

1'~;t,.1'1.17-" ..... · · · · ... · · · · ....... · ....... Cotton stand collar·· .... · .. · ... ······· ... ··· · 

F71'1\·- (i-3'))· · .. · · · .. · • · • · ... · .. · · · ... · · · · · Screw driver (small) · · .. ·•·· .. ······ .. · .. ··· .. 

~·71'1\'- (f:~.r)) ... · · · · • · .. · • ·" · ... · ..... ··· .. Screw driver (middle)······· · .. · ..... •········ 

F71'1\·- (''.() .... · · .. • • · · · · .... · ·" · · ·· ... · .. Screw driver (large)· " ·" · ····"·· .. ··· .. ···· 

;%.i\'t13-17 · ..... · · · · · • · .. · · · · · ... · ... · ..... · Spanner 13-17· · · · · · • · • · • · · · .. · .. · .. . · .. · · · · · 

;%./\'t1G-14 · .. · · · · · · · · · .. · · · "· · .. · .. • ...... • Spanner 1G-14· .... • · · .. · · · · · .... · .. · · .. · · .. · 

;%./\'t8-9· · .. · · · · · · · .. · · · · · · • .. · · .... · .. ···· ··Spanner 8-9· · · · .. · · · · .. · · · · .. · .. · · · · .. · .... · 

;%.1\'t&-7 .. · · · · .. · · · · · · · · · · · • · · · · ... · · .. . ... ··Spanner 6-7· · .. · · · • • · · · · · · .. · · · · ... · · · • .. · · • 

Y7'7ft;,· .... · · · · · · · .. · .. · · · .. · · .. · · · · .. · · · .. Oiler··· ··· .. ·· ··· ······•·•··· .. ·· .. · · .. ·· ·• · 
7?'J~I\·::..r·· ......... . .... ...... .... ..... .... Cordtie··......... ...... ....... . .... . ....... 1 

7?'J~I\·::..r · · · .... · · .. · · .. · · · · · · · · .. · ····· .... Cord tie" .. ···· ...... • ........ •• .. ·· .. ··• .. • 3 

r)'J1'f'r'-;,· . · .... · .. · · · · • · · · · .. · · .. · · · ····· ·· Up position gauge · ··· .. ·· ·· .. · · ··•· .. ·· ·· · · .. 

;%.1\'-ft· .. • · · • • .. • .. • · • • ·" • • • • .... · • · • • • .. · • Spacer· .... ··· .... · .. •·· .. ·"··· .. ··•·· .. ··· 

SW-pw Pt"',t.;,· M4X10· · ... .. ....... · ...... ·Screw M4X10· · .... • · ·•· · ........ · .. · ... •· .. . 

ll?1.J~'J7?~· · · ..... · .. • · ..... · .. · .. · ... · •· .... Socket· ..... · ..... ···· .. · ... ··•· .... ··•·· .. • 

'J::..;?t':J-t-'t · · · • .... • · · · .. · · · · · · .... • .... · · • .. Quic~oint · .. • · · .. · · · · · · .... • · · · • .. · .. · .... · · 

I7f:~.-7'· • · · .... · .. · · · · · .. · · ...... ··· ..... ··Air tube·· .. ·· ..... · ···· .. · .. ····· ... ··· .... . 
~7~ ...................... .... ............ .. Shaft ..... ... ...... . ........................ . 

-1!?~1.17-· " ...... • .... • • • .. · .. • ...... · · · · .... Set collar" .. "· .. · .. ·• .. ·•· .. • .. · .. · .. · .. • · · 

f-'7;%.*;,· M4X8· · .... · · · • .... · .. · .......... ·• .. Screw M4X8· • .... • · · · · · .. · .. · · ...... • · · .. · · • 42 

~')7'ftf}'J:i!?~" ...... · · .... · • .. • · .. · · · · ·"· " . Head rest set·· .... •· .. ·· .. ······· .. · .. • · .. •· 

t::..~')*;,';u\·-t,~· · .... · · · · · · .. · · .. · · • · · · .. · • Support bar set· .... · .... ··· .. · .... ·•·· .. •··· 

31 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



~ # LIB(2) 
__ ACCESSORIES(2) 

101 
104 

105 

106 

. 
~07 

i"' 

32 

From the library of: Superior Sewing Machine & Supply LLC



[S] f;t .\'&(2) 
ACCESSORIES(2) 

F•g ltl:~ ftncita::~-t: 
no. Mod. Parts no. 

c 
AA Description 

s 101 

s 102 

s 103 

s 104 

s 105 

s 106 

s 107 

s 108 

s 109 

s 110 

s 111 

s 112 

s 113 

s 114 

s 115 

s 901 

M860AOFSW 

M90806002 
M90317050 

77~.:Z..(•Jf· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Foot switch················ · · ···· ············ 

t7~~/ 1/8(44)X6· · · · · · · · · · · · · · · · · · · · .. ····· · ·Screw 1/8(44)X6· · · · .. · · · · · · ·· · .. · · · · · · · · · · · · 
Jlf:IJ'~ 3· .......... · .. · .. .... · .. · · · .. · .. · .. · Washer 3· .... · .. .. · · · .. · · .. · .... · · · ........ · 

MH10A0160 1-f:IJ'-~· .. · ........ · · · · · · · · .. · .. · · · .. · · .... .. Eye guard··· .... · .. · ...... · .. · ............ .. 

M91071004 SW-MWi7'Ht"·~:,..· M4X8 .. · · · · · · · · .. · .... ··Screw M4X8· · · .. · .. · ...... ..... · .......... · · 

MH10A7601 

MH10A8601 

M91054004 
MH50A0742 

M90404036 

7-fh·-n•J?'r.f~ ...... .... .... · ............... Eye guard bracket· .... · .... ·· .. ·· .......... .. 

~IJ?'r.f~· · · · · .. · · · · · · · · · · .. · .. · · · · · · · · · · · · · · · Mounting plate· .. ···· .. ···· .. · .. ·········· .. · 

SW-PW7"7'i{t"·~:,..· M4X8· · · · · .. · · · · ·· .. ····Screw M4X8· · · · · · · · · · · · · · · ·· · · · · ... · · · ..... · 
7~··············· ... .. . .... ........... .. .. . . Cover·· .................... ... ............. . 

:,..·;,:,..II-1--J~~:,..· · .. · · · · · · · · · · · · · .. · · · · · · · · · • .. ·Screw····················· .. ···· .. ······· .. · 

K14M94319012 JH~ 12P· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · .. · · Connector 12P· · · · · · · · · · · · · . .. · ..... · · · · · · · .. 
K14M96821809 t.fii)~':I7.12P .............................. Nylon cap 12p ............................. .. 

K14M94319015 J~?~ 15p ............. · · .... · ...... · .. · .... · Connector 15P· .. · .. · ................. · .... .. 

K14M96822602 t{II)~17.15P···· ·· · ·· · ····················Nylon cap 15P················ ·· ····· · ··· ···· 

K14M77014710 ~-::.tn.· · · · · .. · · · · · · · · · · · .. · .. · · · · · · .. · · · .. · · Terminal···· · ·· ·· ···· .. · .. ·· .... ··· .. ·· .. ···· 

MH50A0749 t-J'JI.J'I'?t)b~· .. · .... ........ ...... .. · .. · Table accessories set .... · .. · ........... ·· .. · 

It it 
Aml Reg. 

1 

2 
2 

1 

2 
1 

2 

33 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



~~' 
INDEX- I 
l!ll.!'lsJ-F ". - :,· 
Ports No. Puc 

Fig S.H!J-V ". -:,· 
No. Parts No Pa&e 

Fig 
No. 

S.H.J-~· "·-'.!· 
Parts No. Page 

Fig U.H.J-~· "·-'.!· 
No. Parts No. PaRe 

Fig 
No. 

K14MI9400102- P27- P 116 M90631050 - P23- M 107 M91055020 - P3 - B 141 M91650020 - P9 - E 116 

KI4M77014710 - P33- S 115 M90632050 - P15- H 104 M91056004 - P17- J 138 M91651020 - P13- G 132 

KI4M94319012- P33- S 111 l - P19- K 119 l - P25- N 121 l - P19- K 118 

K14M94319015 - P33- S 113 M90634050 - P23- M 108 1 - P27- P 111 M91690015 - P15- H 114 

K14M98821809- P33- S 112 M90800086 - P11- F 125 1 - P31- R 109 M91691015 - P15- H 125 

K14M98822602 - P33- S 114 M90803010 - P17- J 109 l - P31 - R 131 M91802006 - P9 - E 139 

K14S90203~10 - P13- G 116 M90803053 - P29- Q 107 M91057004 - P27- P 108 M91910080 - P3 - B 118 

1 - P9 - E 112 M90804086 - P11- F 132 M91058004 - P3 - B 147 M92002050 - P29- Q 109 

M70535065 - P5 - C 105 M90806002 - P23- M 125 M91058020 - P15- H 129 M92004002 - P25- N 129 

M71018050 - P17- J 119 1 - P33- S 102 M91066004 - P27- P 122 M93003021 - P13- G 105 

M850G2SOL - P27- P 107 M90815002 - P9 - E 134 M91067004 - P3 - B 101 M93016050 - P9 - E 105 

MBBOAOFSW - P33- S 101 M90823050 - P21 - L 112 M91071004 - P25- N 118 M93202047 - P15- H 102 

M90204060 - P5 - C 135 l - P29- Q 106 1 - P33- S 105 M93220035 - P15- H 101 

M90301036 - P13- G 101 M90825050 - P19- K 122 M91101085 - P25- N 128 M94001001 - P13- G 109 

M90316050 - P3 - B 124 M90836050 - P9 - E 138 M91107045 - P17- J 107 M94001017 - P13- G 136 

M90317050 - P33- S 103 M90859004 - P15- H 138 M91110045 - P17- J 129 1 - P19- K 153 

M90323063 - P7 - 0 116 M90883080 - P3 - B 106 M91111015 - P17- J 113 l - P21- L 133 

M90337065 - P9 - E 103 1 - P9 - E 128 M91117002 - P17- J 111 M94001021 - P3 - B 145 

M90403036 - P29- Q 102 M90901002 - P5 - C 136 M91118002 - P11- F 121 M94002017 - P19- K 144 

l - P31- R 137 M90901045 - P23- M 117 M91119002 - P9 - E 152 1 - P27- P 104 

M90404036 - P33- S 110 M90902011 - P15- H 135 M91127015 - P13- G 135 t - P7 - 0 117 

M90406064 - P9 - E 150 M90907010 - P17- J 133 M91150003 - P5 - C 119 M94003017 - P3 - B 125 

M90421050 - P13- G 137 M90908003 - P13- G 131 M91151010 - P17- J 103 M94003021 - P25- N 130 

l - P23- M 132 l - P15- H 122 M91182080 - P3 - B 111 M94006052 - P17- J 108 

1 - P3 - B 128 1 - P23- M 119 M91200086 - P11- F 104 M94007017 - P19- K 135 

M90422050 - P11- J 147 l - P3 - B 115 M91201045 - P17- J 118 1 - P3 - B 129 

T - P19- K 125 M90910033 - P23- M 112 M91202045 - P17- J 136 1.494007099 - P23- M 137 

l - P23- M 128 M90913001 - P17- J 130 M91212015 - P17- J 141 l - P25- N 120 

M90422050 - P7 - 0 119 M90920002 - P5 - C 101 M91304080 - P3 - B 105 M94024017 - P17- J 142 

M90424053 - P23- M 129 M90921002 - P17- J 135 M91305080 - P23- M 126 M94040021 - P13- G 120 

M90434060 - P23- M 134 M90922002 - P15- H 113 M91320004 - P7 - 0 132 t - P19- K 124 

M90449037 - P7 - 0 110 M90932015 - P23- M 114 M91331004 - P5 - C 128 l - P21- L 132 

M90500085 - P9 - E 131 M90939002 - P5 - C 104 M91333004 - P3 - B 114 M95001017 - P17- J 128 

M905.()3036 - P19- K 101 M90990002 - P27- P 103 M91334004 - P23- M 105 l - P19- K 137 

l - P29- Q 101 l - P3 - B 130 M91384045 - P7 - 0 109 l - P21 - L 104 

M90505065 - P15- H 119 l - P7 - 0 104 M91500010 - P7 - 0 131 M95002017 - P11- F 117 

l - P23- M 123 l - P9 - E 142 M91501022 - P17- J 121 l - P17- J 145 

M90511050 - P13- G 110 M90991002 - P27- P 102 M91501085 - P5 - C 138 l - P19- K 105 

t - P17- J 127 M91005022 - P23- M 133 M91502045 - P17- J 125 M95002020 - P3 - B 132 

t - P19- K 138 M91007045 - P23- M 130 M91506001 - P15- H 107 t - P5 - C 115 

l - P21 - L 107 M91008035 - P25- N 135 M91512022 - P17- J 126 l - P9 - E 121 

l - P3 - B 121 M91010089 - P31- R 132 M91553015 - P15- H 117 M95002021 - P19- K 115 

M90511065 - P13- G 107 M91011004 - P3 - B 117 M91572045 - P15- H 132 l - P3 - B 148 

M90512050 - P11- F 118 l - P5 - C 132 M91602001 - P9 - E 140 M95002047 - P19- K 103 

l - P19- K 106 l - P5 - C 146 M91602020 - P11- F 127 M95003017 - P27- P 120 

M90512065 - P23- M 135 M91013004 - P17- J 102 l - P15- H 144 l - P3 - B 134 

M90513065 - P7 - 0 114 M91053020 - P5 - C 117 M91602046 - P5 - C 121 M95003021 - P13- G 112 

M90522037 - P7 - 0 106 l - P9 - E 119 M91603003 - P15- H 131 l - P19- K 116 

M90522050 - P7 - 0 108 M91054004 - P17- J 148 M91606001 - P11- F 102 M95004017 - P19- K 150 

M90523037 - P7 - 0 125 l - P23- M 103 l - P9 - E 141 l - P21 - L 109 
M90573080 - P25- N 107 l - P25- N 103 M91606022 - P21- L 135 M95004020 - P11- F 134 

M90600085 - P15- H 108 l - P3 - B 103 M91609020 - P9 - E 110 t - P13- G 121 

M90604065 - P11 - F 115 t - P33- S 108 M91610046 - P5 - C 144 l - P15- H 121 

M90631050 - P15- H 133 l - P5 - C 129 M91650020 - P11 - F 110 l - P5 - C 134 

l - P19- K 141 M9105!1020 - PIJ- (i 12!1 1 - PIJ- (i IJ4 1 - PY - 1::. 1:!b 

34 

From the library of: Superior Sewing Machine & Supply LLC



~~I 
INDEX-2 
Rl!BJ-F 
Parts No. 

M9SOOS017 

t 
t 

M9S006021 

M9S006021 

M9S014017 

t 
t 

M9S018021 

t 
M9S02104S 

M96001001 

t 
M9600100S 

M96001017 

M96002001 

M96002017 

M96004017 

M96008017 

M96010052 

M96011017 

M97320099 

M97358099 

M98001017 

M98002017 

M98016050 

M98021020 

MA16A0621 

MA20A5S71 

MA21A0256 

MA25AOS72 

MA25A0891 

MA30A0166 

MA30A0571 

MB02A1608 

MB2SE03S1 

MB50A1972 

MB60A0201 

MB60A0366 

MB60A0620 

MB60A1620 

MB60A23S2 

MB60A2620 

MB61A1S71 

MB61E0434 

MB62A4601 

ME10A7910 

ME20A0120 

ME20A03S2 

ME20A091S 

ME2SA0682 

ME40A0963 

MFOOA0391 

MFOOA0608 

MFOOA0700 

... ·-:,· Fig 
Pal!e No. 

... P19 ... K 111 

... P21- L 137 

... P3 ... 8 122 

... P21 ... L 130 

... P19- K 1S1 

-P13 ... G111 

... P19 ... K 109 

... P21 ... L 12S 

- P13- G 117 

... P3 - B 139 

-P29-Q 110 

... P19 ... K 134 

... P21 ... L 102 

... P9 ... E 12S 

... P9 ... E 102 

... P21 ... L 114 

... P23 ... M 121 

... P19 ... K 140 

... Pit ... F 116 

... P23 ... M 131 

... P1S- H 134 

... P27 ... P 118 

... P27 ... P 117 

... P19 ... K 121 

- P21 ... L 111 

... P15- H 136 

... P29 ... Q 108 

... P17 ... J 144 

... P17 ... J 143 

... P15 ... H 111 

... P17 ... J 116 

... Pt7 ... J 114 

... P29- Q 111 

... P31 ... R 133 

... P31 ... R 119 

... P17 ... J 901 

... P29 ... Q 10S 

... P31 ... R 128 

- P27- p 109 

... P13 ... G 11S 

... P31 ... R 110 

... P27- P 110 

... P31 ... R 108 

- P7 ... 0 121 

... P17 ... J 902 

... P3 ... B 127 

... P15 ... H 126 

... P11 ... F 124 

... P3 ... B 140 

... P17 ... J 140 

... P9 ... E 1S1 

... P29- Q 112 

... P17 ... J 139 

... P31 ... R 121 

-1"17-J11!1 

tii51.J-~· ... ·-:,· Fig 
Parts No. Pge No. 

MFOOA1392 -P17 ... J 110 

MFOOA1477 ... P17 ... J 123 

MFOOA1S27 ... P17 ... J 101 

MFOOA1603 ... P17- J 131 

MFOOA2780 ... P2S ... N 112 

MFOOA8910 -Pt7- J 112 

MF01E03SO ... P11 ... F 903 

MF01E0411 ... P17 ... J 117 

MF02A0834 ... P11 ... J 104 

MF04A0608 ... P31 ... R 120 

MF06A1620 ... P31 ... R 127 

MF10A0149 ... P31- R 126 

MFIOA0181 ... PS ... C 131 

MF10A0187 ... PS ... C 139 

MF10A032S ... P1S ... H 118 

t - P9 ... E 143 

MF10AOSS3 ... PS - c 140 

MF10A0555 - P5 - c 124 

MF10A0709 ... P5 - c 137 

MF13A013S ... P2S ... N 124 

MF13A0192 ... P5 - c 111 

MF13A03SO ... PS ... C 114 

MF13A0377 - P3 ... B 143 

MF13A0452 ... P11 ... F 133 

MF13A0456 ... P11 ... F 103 

MF13AOSS1 ... PS ... C 102 

MF13AOS72 ... P5 ... C 112 

MF13A0683 ... P11 ... F 135 

MF13A07SO ... P5 - c 106 

MF13A0767 ... pg ... E 126 

MF13A0793 ... P5 - c 108 

MF13A0950 ... P5 - c 103 

MF13A1456 ... P11 ... F 131 

MF13A1683 ... P11 ... F 107 

MF13A2191 - P5 ... C 110 

MF13A2767 ... P11 ... F 111 

MF13A47SO ... P11 ... F 108 

MF13A97SO ... P11- F 101 

MF13E1767 ... P11 ... F 902 

MF13E64S6 - P11 ... F 901 

MF17AOS65 ... P31 ... R 105 

MF17A1476 ... P9 ... E 104 

MF17A2476 ... P9 ... E 107 

MF20A0130 ... P29 ... Q 104 

MF20A0229 ... P11 ... F 120 

MF2SB0123 ... P11 ... F 123 

t ... P31 ... R 102 

MF60A0700 ... P15 ... H 142 

MF70A1180 ... P5 ... C 133 

MF80A0780 ... P25 ... N 106 

MG30A0700 ... P2S ... N 134 

MG30A0740 ... P1S ... H 124 

MG42A0181 ... P9 ... E 133 

MG43A0181 ... PS - c 145 

MQ43A1181 - ,.3 -8 116 

ftii.!'I.J-~· ,..·-~· Fig llld'AJ-~· ... ·-~· Fig 
Parts No. PaRe No. Ports No. PaRe No. 

MG44E012S ... P11 ... F 122 MH10A3508 ... P27 ... P 10S 

MG7SA026S ... P1S ... H 106 MH10A3FUS ... P31 ... R 103 

MG7SA1476 ... PS ... C 127 MH10A4S08 ... P27 ... P 106 

MH10A0160 ... P33 ... S 104 MH10A4S72 ... P13- G 139 

MH10A0194 ... PS ... C 116 MH10A47SO - P9 ... E 901 

MH10A024S ... PS - c 148 MH10AS477 ... P23 ... M 111 

MH10A02S2 ... Pl3 ... G 133 MHIOAS910 - P1S- H 11S 

MH10A0267 ... PIS ... H 109 MH10A6740 ... P2S ... N 104 

MH10A0283 ... PIS ... H 120 MH10A7601 ... P33 ... S 106 

MH10A0348 ... PS - c 107 MH10A7740 ... P2S ... N 111 

MH10A0364 - P9 ... E 127 MH10A8601 ... P33 ... S 107 

MH10A0416 -P9 ... E 146 MH1081339 ... P27 ... P 11S 

MH10A0417 ... PS - c 118 MH1082339 ... P27 ... P 114 

MHIOA04S6 - P9 ... E 114 MH10E0193 ... P31 ... R 117 

MH10A0484 ... P23 ... M 101 MH10E0210 ... PS - C 903 

MH10AOS30 ... P9 ... E 137 MH10E028S ... P1S ... H 901 

MH10A0553 - P5 ... C 147 MH10E0456 ... P9-E902 

MH10A0571 ... P23- M 113 MH10E2S19 - P23- M 104 

MHIOAOS72 - P9 ... E 148 MH10E2848 ... P9 ... E 101 

MH10A0584 ... PS ... C 130 MH10E3S19 ... P23 ... M 127 

MH10A0626 ... P15- H 112 MH25A0740 ... P2S ... N 105 

MH10A0663 - P9 ... E 129 MH27A0148 ... P2S ... N 133 

MH10A0691 ... P3 ... B 112 MH27A0191 ... PS ... C 109 

MH10A0694 ... P9 ... E 108 MH27A0225 ... P2S ... N 125 

MH10A0700 ... P23- M 109 MH27A0228 ... P1S- H 128 

MH10A0722 ... P9 ... E 14S MH27A0230 ... P9 ... E 117 

MH10A0729 ... P23 ... M 118 MH27A0339 ... P3 ... B 107 

MH10A0742 ... P3 ... B 104 MH27A0390 ... P13 ... G 126 

MH10A0750 ... P9 ... E 109 MH27A0407 ... P13 ... G 106 

MH10A0760 ... P1S ... H 143 MH27A0409 ... P31 ... R 129 

MH10A0763 ... P1S ... H 116 MH27A0450 ... Pll ... F 128 

MH10A0830 ... P3 ... B 113 MH27A0453 -P11- F 129 

MH10A091S ... P23 ... M 110 MH27A0456 ... P9 ... E 123 

MH10A0980 ... P23 ... M 124 MH27A0500 ... P25 ... N 123 

MH10A0981 ... P23 ... M 116 MH27A0508 ... P13 ... G 119 

MH10A12S2 ... P13 ... G 128 MH27A0516 ... P2S ... N 127 

MH10A13S2 ... P13 ... G 124 MH27AOS23 ... P11-F112 

MH10A14S6 ... P9 ... E 113 MH27A0600 ... PS ... C 120 

MH10A1530 ... P23 ... M 122 MH27A0603 ... P13 ... G 103 

MH10A1683 ... P13 ... G 122 MH27A0660 - P9 ... E 130 

MH10A1694 ... P9 ... E 106 MH27A0664 ... P9 ... E 132 

MH10A1722 ... P9 ... E 120 MH27A0891 - P2S ... N 126 

MH10A1740 ... P13 ... G 129 MH27A0740 ... P25 ... N 116 

MH10A1741 ... P1S ... H 141 MH27A0770 ... P11 ... F 119 

MH10A17SO ... P9 - E 11S MH27A0780 ... P2S ... N 119 

MH10A1648 ... P13 ... G 118 MH27A0833 ... P9 ... E 147 

MH10A19S6 ... P1S ... H 127 MH27A08SO ... P13 ... G 113 

MH10A2181 - P5 - c 149 MH27A1450 ... P11 ... F 106 

MH10A2701 ... P23 ... M 136 MH27A1454 ... P9 ... E 149 

MH10A2708 ... P13 ... G 138 MH27A1601 ... P11 ... J 146 

MH10A2722 ... P13 ... G 108 MH27A1603 ... P13 ... G 114 

MH10A2740 ... P1S ... H 140 MH27A1780 ... P25 ... N 117 

MH10A2956 ... P1S ... H 139 MH27A1833 ... P13 ... G 123 

MH10A2FUS ... P31 ... R 104 MH27A1849 ... P3 ... B 119 

MHIOA3181 ... P!l ... C 1!10 MH21A24!14 ... PII ... F IIJ 

35 PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



*ill 
INDEX-3 
fl!.ft,J-~· 
Parts No. 

MH27A24S6 

MH27A2750 

MH27A2780 

MH27A2833 

MH27A34S4 

MH27A34S6 

MH27A44S6 

MH27A4750 

MH27A5750 

MH27A6476 

MH27E0190 

MH27E0383 

MH27E0484 

MH27EOS50 

MH27E0580 

MH27E0888 

MH27E1148 

MH27E1688 

MH27E2688 

MH27E3688 

MH27E4688 

MH27E5688 

MH40AOSS6 

MH40A1397 

MH50A016S 

MHSOA0191 

MH50A0228 

MH50A0352 

l 

1\"-'/ Fig 
Po11e No. 

- P9 - E 903 

- P9 - E 122 

- P2S- N 102 

- P13- G 127 

- P13- G 104 

- P11- F 114 

- P11- F 904 

... P11"' F 10S 

... P11- F 130 

- P31- R 130 

- P5 - C 901 

-P9-E905 

- P13- G 102 

- P5 - C 904 

-P9-E904 

- P2S- N 114 

- P2S- N 113 

- P2S ... N 109 

- P25- N 11S 

- P25- N 110 

- P2S- N 132 

- P2S- N 136 

- P5 - C 141 
... P31 ... R 106 

- P3 - B 144 

- P5 ... C 113 

- P19- K 104 

- P21- L 118 

... P31- R 118 

MH50A0359 - P7 - 0 1 OS 

MH50A0361 - P7 ... 0 118 

MH50A0366 ... P19- K 108 

MH50A0408 - P21- L 138 

MH50A0416 "'P17- J 124 

MHSOA0417 - P23- M 106 

MH50A0418 - P3 - B 120 

MH50A0429 - P3 - B 146 

MH50A0434 - P7 -0 122 

MH50A0454 - P3 - B 133 

l - P31- R 135 

MHSOA0456 ... P19- K 131 

MH50A0470 - P3 ... B 131 

MH50A0476 ... P19- K 146 

MH50A0477 ... P7 - 0 112 

MH50A0484 - P21- L 136 

MH50A0527 ... Pl9 ... K IS2 

MH50A0567 ... P31- R 134 

MH50A0571 ... P7 ... 0 liS 

MH50A0598 ... P27 ... P 121 

MHSOA0613 - P31- R 107 

MH50A0639 ... P19 ... K 128 

MHSOA0640 ... P7 - 0 124 

MH50A0650 - P7 "'0 128 

MHSOA0682 - P9 ... E 111 

MH50A0683 ... P21 ... L 103 

fi!.H.J-~· 1\"-'/ Fig 
Parts No. Pa11e No. 

MHSOA0694 - P3 - B 126 

MHSOA0731 - P7 ... D 120 

MH50A0739 - P7 - 0 107 

MH50A0742 ... P33 ... S 109 

l - P7 - 0 111 

MH50A0749 - P33- S 901 

MH50A0771 - P19"' K 143 

MH50A0778 "'P19- K 129 

MH50A0797 - P29- a 103 

MH50A0799 - P19- K 102 

MHSOA0809 - P7 - 0 126 

MH50A0910 - P23- M 115 

MHSOA09S7 - P19- K 126 

MH50A0982 - P23- M 120 

MH50A1131 - P3 - B 142 

MH50A13S2 ... P31- R 136 

MH50A1366 - P19- K 114 

MH50A1390 - P21- L 121 

MH50A1407 - P19- K 127 

l - P19- K 1S6 

MH50A1408 - P21- L 140 

MH50A1454 ... P3 - B 137 

l ... P31- R 902 

MHSOA1456 - P19- K 147 

MH50A1470 "'P7 - 0 101 

MHSOA1476 - P7 - D 129 

MH50A1477 - P21 ... L 134 

MHSOA1484 - P21- L 139 

MH50A1508 ... P27- P 119 

l - P7 - 0 123 

MH50AIS71 - P19- K 110 

MH50A1603 - P19- K 113 

MH50A1613 - P31- R 901 

MH50A1639 - P19- K 136 

MH50A1682 ... P19- K 133 

MH50A1739 - P7 - 0 130 

MH50A1742 - P7 - 0 127 

MH50A1767 ... P19- K 148 

MH50A1778 ... P21- L 126 

MH50A1920 - P19"' K 149 

MH50A19S7 - P19- K 155 

MH50A2339 - P23 ... M 102 

MH50A24S4 ... P21- L 127 

MH50A24S6 ... P21 ... L 101 

MH50A2470 - P7 - 0 102 

MH50A2476 ... P17- J 122 

MH50A2477 ... P19- K 154 

MH50A2508 ... P27- P 901 

MH50A2523 ... P21 ... L 124 

MH50A2S71 ... P19- K 112 

MH50A2682 - P21- L 122 

MH50A27S8 ... P3 - B 136 

MH50A2767 - P19- K 130 

MH50A2920 - P21 ... L 131 

MH50A3339 - P27- P 101 

BII.H.J- f "·-:,· Fig Al!.r..J-~· ,..·-~· Fig 
Parta No. Pa11e No. Parts No. Pa~e No_ 

MH50A34S4 - P21- L 106 MS03A0262 - P1S- H 110 

MH50A34S6 - P21- L 117 MS03A0703 - P1S- H 103 

MH50A3470 - P7 - 0 103 MS03A1S72 - P15- H 10S 

MH50A3477 ... P17- J 120 MS03A2780 - P25- N 101 

MH50A37S8 - P3 - B 138 MS05A0976 - P31- R 112 

MH50A4339 - P3 - B 102 MSOSA1976 - P31"' R 111 

MH50A4454 -P19- K 132 MS07A0180 ... P17- J 134 

MHSOA47S8 ... P19- K 117 MS07A0782 - P17- J 10S 

MH50A5339 - P3 - B 108 MS07A0836 - P17- J 106 

MH50A5601 - P27- p 112 MS07A1603 - P17- J 137 

t - P3 - B 123 MS10A0451 - P11- F 126 

MH50A5758 - P19 ... K 123 MS10A0838 - P17- J 132 

MHSOA6339 - P3 ... B 109 MS10A1691 - P25- N 137 

MH50A6601 ... P27- P 113 MS10A1740 "'P15- H 130 

l - P7 - D 113 MS10A1742 - P25- N 138 

MH50A67S8 - P19- K 139 MS10A1976 - P31- R 124 

MH50A7339 -P3 -8110 MS10A2976 - P31- R 12S 

MH50A7601 - P19- K 107 MS14A0553 "'PS ... c 125 

MH50A7758 - P19 ... K 142 MS14A0682 ... P9 - E 118 

MH50A8339 - P3 - B 135 MS14A1180 - PS - c 126 

MH50A8601 - P19- K 120 MS14E0180 -P5 - c 902 

MH50A8758 - P19- K 145 MT60A0802 ... PS - c 143 

MH50A9758 - P21- L 10S 

MH50B0758 - P21- L 108 

MH50817S8 -P21- L 113 

MH5082722 - P21 ... L 115 

MH5083758 ... P21- L 116 

MH5084758 ... P21- L 120 

MHSOB57S8 - P21- L 123 

MH5086758 - P21- L 128 

MH5087758 ... P21- L 129 

MH50E0849 - P21- L 110 

MH50E1599 - P27- P 902 

MH50E1849 ... P21- L 119 

MM10A1479 - P31 - R 123 

MM11A0245 - P5 - C 123 

MM11A0702 - P5 - C 122 

MN10A0135 - P25- N 122 

MN10A1456 - P9 - E 124 

MN35A0628 -PIS- H 137 

MNS2A1245 - PS - C 142 

MN60A0620 ... P25- N 131 

MN70A1780 - P13 ... G 130 

l ... PIS- H 123 

MN70A2456 ... PI! ... F 109 

MP40A1740 ... P2S- N 108 

MSOIA0155 - P9 ... E 144 

MSOIA1976 - P31- R 113 

MS02A0128 - P31 ... R 101 

t ... P9 - E 135 

MS02A0463 ... PIS ... H 902 

MS02A0479 - P31- R 122 

MS02A0976 - P31- R 116 

MS02A1976 - P31 ... R 11S 

MS02A2976 - P31- R 114 

36 

From the library of: Superior Sewing Machine & Supply LLC



MEMO 

·····----··--·········---·-·········----·-·-------·----·--·----.. - ·-.. ··--·-------.. ·----·-·-·----------

--·-------------------

----·-------· 

PLK-G5045R-C 

From the library of: Superior Sewing Machine & Supply LLC



).=~--~it~tt 
i.i oo "' '€i":P -tt rt r ra"' ~ .:; of 
FA ~.::ti'.L.. •• ;;f;;&l! HHiiiSIIIIIIJimlf.,-Jt.--:1 'i'11J0-8310 Jljj.fll!'fftllll&~0~ 2-7-3 <Ut::JL-) 
ft511U!.-Iit (03)3218-6631 ftW FA X a-~;- (03)3218-6823 

J.. MITSUBISHI ELECTRIC CORPORATION 
FACTORY AUTOMATION SYSTEM GROUP 
2-7-3, Marunouchi Chiyoda-ku Tokyo 100-8310, Japan 

Fax: +81-3-3218-6821 

2012 ~ 09 .J'l i-'f:Ji£ 

From the library of: Superior Sewing Machine & Supply LLC




